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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. If the output

power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall

be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 -30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
3.5.2Measuring Instruments
See list of measuring equipment of this test report.
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3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4Test Setup
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For radiated emissions above 1GHz
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SPORTON LAB.

3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix B and C.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g &> DN

Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup
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AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix A.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gant is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 1.60 1.70 1.70 4.66 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min =0)
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TXBF modes
FCC KDB 662911 D01 Multiple Transmitter Output v02r01

For CDD transmissions, directional gain is calculated as

Nss [ Nanr ) 2
33,
DirectionalGain =10-log| 2=~
N r

where
Each antenna is driven by no more than one spatial stream:
Nss = the number of independent spatial streams of data;
Nyyr= the total number of antennas

G, /20
k= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain in dBi of the kth antenna.
The EUT supports beamforming for 802.11ac modes.
The directional gain calculation is following F)2)e)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 1.60 1.70 4.66 4.66 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min=0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

. L Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
. Conduction
AC Power Source ChainTek APC-1000W N/A N/A N/A Mar. 12, 2019 N/A (CO05-HY)
EMI Test Receiver| onde & ESR3 102388 | 9KHz~3.6GHz | Nov. 12, 2018 | Mar. 12, 2019 | Nov. 11, 2019 | Conduction
Schwarz (COO05-HY)
Rohde & Conduction
LISN Schwarz ENV216 100080 9kHz~30MHz | Nov. 14, 2018 | Mar. 12, 2019 | Nov. 13, 2019 (CO05-HY)
Rohde & Conduction
LISN Schwarz ENV216 100081 9kHz~30MHz | Nov. 09, 2018 | Mar. 12, 2019 | Nov. 08, 2019 (CO05-HY)
Rohde & EMC32 Conduction
Software Schwarz V10,30 N/A N/A N/A Mar. 12, 2019 N/A (COO05-HY)
HUBER + Conduction
LF Cable SUHNER RG-214/U LFO1 N/A Dec. 31, 2018 | Mar. 12, 2019 | Dec. 30, 2019 (CO05-HY)
. Rohde & Conduction
Pulse Limiter Schwarz ESH3-Z2 100851 N/A Dec. 31, 2018 | Mar. 12, 2019 | Dec. 30, 2019 (CO05-HY)
<CDD Mode>
. Feb. 21, 2019~ Conducted
Power Meter Anritsu ML2495A 1132003 N/A Aug. 16, 2018 Apr. 19, 2019 Aug. 15, 2019 (THO5-HY)
. Feb. 21, 2019~ Conducted
Power Sensor Anritsu MA2411B 1126017 |300MHz~40GHz| Aug. 16, 2018 Apr. 19, 2019 Aug. 15, 2019 (THO5-HY)
Spectrum Rohde & Feb. 21, 2019~ Conducted
Analyzer Schwarz FSP40 100057 9kHz-40GHz | Nov. 21, 2018 Apr. 19, 2019 Nov. 20, 2019 (THO5-HY)
Switch Box & RF EC130048 Feb. 21, 2019~ Conducted
Cable Burgeon ETF-058 4 N/A Apr. 17, 2018 Apr. 15, 2019 Apr. 16, 2019 (THO5-HY)
Switch Box & RF EC120838 Apr. 16, 2019~ Conducted
Cable Burgeon ETF-058 2 N/A Mar. 27, 2019 Apr. 19, 2019 Mar. 26, 2020 (THO5-HY)
<TXBF Mode>
16100054S Mar. 21, 2019~ Conducted
Power Sensor DARE RPR3006W NO12 10MHz~6GHz [ Dec. 27, 2018 Apr. 22, 2019 Dec. 26, 2019 (THO5-HY)
Spectrum Rohde & N Mar. 21, 2019~ Conducted
Analyzer Schwarz FSV40 101397 10Hz~40GHz | Nov. 13, 2018 Apr. 22, 2019 Nov. 12, 2019 (THO5-HY)
Switch Box & RF EC130048 Mar. 21, 2019~ Conducted
Cable Burgeon ETF-058 4 N/A Apr. 17, 2018 Apr. 15, 2019 Apr. 16, 2019 (THO5-HY)
Switch Box & RF EC120838 Apr. 16, 2019~ Conducted
Cable Burgeon ETF-058 5 N/A Mar. 27, 2019 Apr. 22, 2019 Mar. 26, 2020 (THO5-HY)
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Instrument Manufacturer | Model No. [ Serial No. [Characteristics Cal:)b;fletion Test Date Due Date Remark
LoopAntenna | Ropde & HFH2-z2 | 100488 | 9 kHz~30 MHz | Jan. 07, 2019 '\Qapﬁlzo‘r’l”zz%lg Jan. 06, 2020 (Oggﬂifgf’gy)
Hor Antenna | SCHWARZBE | ggiin 9120 | 9120D124) 16Hz ~ 18GHz | Jun. 29, 2018 '\Q\%r}.zo?,zz%ll% Jun. 28, 2019 (oiéﬂii‘g_".ﬂy)
Bilog Antenna | TESEQ 6,%‘11150%):0_%20 37050801 | 30MHz-1GHz | Oct. 13, 2018 |t T 97 Oct. 12, 2019 (oiéﬂii‘g_".ﬂy)
SH-EHF o | SCHWARZBE | BBHA 0170 |PPTIA9170] 18GHz- 40GH? | Dec. 05, 2018 '\Q\i)r}.zo?,zz%ll% Dec. 04, 2019 (oggﬂfgf’:y)
Preamplifier Keysight 83017A MY58302700 1GHz~26.5GHz | Nov. 14, 2018 '\/Aapr;lzo‘r’l”zz%lg Nov. 13, 2020 (nggaifg_o:\()
Preamplifier MITEQ  |MF TD0001 1500074 | 1GHz-18GHz | May 21, 2018 l\'ll“?)r;.ZOSi’ZZ%ll‘,g May 20, 2019 (ogggifgf’:Y)
Amplifier Sonomsr'\'t”s”” 310N 187282 | 9KHz~1GHz |Dec. 18, 2018 MAT;}_ZOSi,Zz%lg Dec. 17, 2019 (Oggﬂi;‘g?:\()
Amplifier MITEQ TTAlﬁéo'%' 1871923 133\%;%:?35'412 "| Jul. 16, 2018 '\g;_%!sl*‘zz%ll(‘z; Jul. 15, 2019 (Oggﬂi;‘gf’:\()
RF Cable Sonner | SVSsee T |00s0/126E|  30M-18G | Feb. 13, 2018 M % 2C7) Feb. 12, 2020 (O?ngﬂfgf’gy)
RF Cable oopnen | SUREEX | 8047034 | 30m18G | Feb. 13,2010 '\Qa’;.%?’zz%ll%" Feb. 12, 2020 (ogéﬂifgf)ﬁn
RF Cable HUBERY | SUCQELEX | MY290L1 - 30m186 | Feb. 13, 2010 “"La")r;.%?’zz%lg Feb. 12, 2020 (ogggifgf’:Y)
RF Cable Sonner | SUop T [ Mv2ssor2| 30M-40GHz | Mar. 13, 2010 M 7% SV Mar. 12, 2020 (O?ngﬂfgf’gy)
RF Cable HUBERS | SUSQPLEX | Mvaz7ar2| 30M~40GHZ | Mar. 13, 2019 l\'ll“?)r;.ZOSi’ZZ%ll‘,g Mar. 12, 2020 (ogggifgf’:Y)
i‘;g;rzuer? Keysight N9010A MY525§’7°5 10Hz~44GHz | Mar. 19, 2019 N'A"’:Jr;_%sl*’zz%lg Mar. 18, 2020 (o?ggifg?ﬁv)
Antenna Mast Emec  |AWBS4S00- ya 1m~4m N/A NX;_ 2051',22%11% N/A (o?ggifg?gv)
Turn Table EMEC TT2000 N/A | 0~360 Degree N/A '\ﬁ\"’[‘;l %51*’22%11% N/A (o?ggifg-c::v)
Software AUDIX 6200%?8_2 4c |RK-001124 N/A N/A “2?;_2051"22%11% N/A (O?nggifgf’gw
EMI Test Receiver Keysight l\éfﬁo)?g)p‘ MY58451300 20Hz ~ 8.4GHz | Nowv. 01, 2018 'v*aprrzoizz%:a% Oct. 31, 2019 (O?gaifg?gY)
Filter Wainwright EJATZEEE_?%%% SN3 1.2G Low Pass | Jul. 05, 2018 hAAa;)l'rZOS:LZZ%l:L%~ Jul. 04, 2019 (ogggifg?ﬁy)
Filter Wainwright B/\/é—!olé)élsfgggg SN2 3G High Pass | Jul. 16, 2018 MAaprr 205122%112; Jul. 15, 2019 (O?nggifg?gY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 29
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 49
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

54

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 43
of 95% (U = 2Uc(y)) '
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Appendix A. AC Conducted Emission Test Results

. ) ) Temperature : 22~24°C

Test Engineer : [Rick Lin : =
Relative Humidity : |55~58%

Test Voltage : [120Vac / 60Hz Phase : Line

100r

90+

80t

70T

Levelin dBuv
(4]
g

0+— 1 : — ' |

150k 30040B00 800IM ZM 3M 4M5ME 8 10M 20M 30M
Frequency in Hz

Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.156750 31.97 55.63 23.66 L1 OFF 19.5
0.156750 45.20 65.63 20.43 L1 OFF 195
0.559500 37.15 46.00 8.85 L1 OFF 19.5
0.559500 43.52 56.00 12.48 L1 OFF 19.5
0.568500 39.45 46.00 6.55 L1 OFF 19.5
0.568500 45.02 56.00 10.98 L1 OFF 195
0.577500 36.99 46.00 9.01 L1 OFF 195
0.577500 43.79 56.00 12.21 L1 OFF 19.5
3.610500 27.70 46.00 18.30 L1 OFF 19.6
3.610500 35.66 56.00 20.34 L1 OFF 19.6
4.020000 32.52 46.00 13.48 L1 OFF 19.6
4.020000 40.34 56.00 15.66 L1 OFF 19.6
4.463250 33.21 46.00 12.79 L1 OFF 19.6
4.463250 40.22 56.00 15.78 L1 OFF 19.6
9.395250 33.25 50.00 16.75 L1 OFF 19.7
9.395250 38.38 60.00 21.62 L1 OFF 19.7
TEL : 886-3-327-3456 Page Number : Al of A2
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. ) ) Temperature : 22~24°C

Test Engineer : [Rick Lin : =
Relative Humidity : |55~58%

Test Voltage :  |120Vac / 60Hz Phase : Neutral

100

90t

80t

70T

Level in dBuV
o
g

0 } 4 —t—t } } : ——— } } |
150k 30040000 BO00IM 2ZM  3M 4M5ME B 10M 20M 30M
Frequency in Hz

Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.165750 30.07 55.17 25.10 N OFF 19.5
0.165750 43.52 65.17 21.65 N OFF 19.5
0.559500 37.02 46.00 8.98 N OFF 19.5
0.559500 43.44 56.00 12.56 N OFF 19.5
0.568500 39.19 46.00 6.81 N OFF 19.5
0.568500 44.73 56.00 11.27 N OFF 19.5
0.577500 36.63 46.00 9.37 N OFF 19.5
0.577500 43.45 56.00 12.55 N OFF 195
1.902750 23.86 46.00 22.14 N OFF 19.6
1.902750 30.62 56.00 25.38 N OFF 19.6
3.997500 31.84 46.00 14.16 N OFF 19.6
3.997500 39.57 56.00 16.43 N OFF 19.6
4.445250 33.25 46.00 12.75 N OFF 19.6
4.445250 39.34 56.00 16.66 N OFF 19.6
4.638750 33.11 46.00 12.89 N OFF 19.6
4.638750 38.66 56.00 17.34 N OFF 19.6
6.706500 32.56 50.00 17.44 N OFF 19.6
6.706500 38.20 60.00 21.80 N OFF 19.6
9.489750 32.39 50.00 17.61 N OFF 19.7
9.489750 37.30 60.00 22.70 N OFF 19.7
TEL : 886-3-327-3456 Page Number 1 A2 of A2
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Appendix B. Radiated Spurious Emission

: ) Temperature : 24.5~25.3°C
Test Engineer : Alex Jheng, Fu Chen, and Wilson Wu : —
Relative Humidity : (49~53%
<CDD Mode>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2390 58.12 -15.88 74 46.55 27.23 13.92 | 29.58 | 180 | 346 P H
2389.905 50.96 -3.04 54 39.39 27.23 13.92 | 29.58 | 180 | 346 A H
* 2412 116.18 - - 104.54 | 27.28 13.94 | 29.58 | 180 | 346 P H
* 2412 113.15 - - 101.51 27.28 13.94 29.58 180 346 A H
H
802.11b
H
CH 01
2390 55.8 -18.2 74 44.23 27.23 13.92 29.58 400 12 P \%
2412MHz
2390 49.41 -4.59 54 37.84 27.23 13.92 29.58 400 12 A \%
* 2412 112.51 - - 100.87 27.28 13.94 29.58 400 12 P \%
* 2412 109.37 - - 97.73 27.28 13.94 29.58 400 12 A \%
\%
\%
2349.06 51.94 -22.06 74 40.54 271 13.89 29.59 174 346 P H
2389.94 42.01 -11.99 54 30.44 27.23 13.92 29.58 174 346 A H
* 2437 115.64 - - 103.89 27.37 13.96 29.58 174 346 P H
* 2437 112.51 - - 100.76 27.37 13.96 29.58 174 346 A H
2484.32 54.01 -19.99 74 42.12 27.46 14 29.57 174 346 P H
802.11b
2485.02 43.14 -10.86 54 31.25 27.46 14 29.57 174 346 A H
CH 06
2366.84 52.16 -21.84 74 40.71 27.14 13.9 29.59 384 15 P \%
2437MHz
2389.94 41.51 -12.49 54 29.94 27.23 13.92 29.58 384 15 A \%
* 2437 112.45 - - 100.7 27.37 13.96 29.58 384 15 P \%
* 2437 109.27 - - 97.52 27.37 13.96 29.58 384 15 A \%
2488.03 52.6 -21.4 74 40.67 275 14 29.57 384 15 P \%
2485.16 42.03 -11.97 54 30.14 27.46 14 29.57 384 15 A \%
TEL : 886-3-327-3456 Page Number : B1 of B48
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* 2462 112.58 - - 100.76 27.41 13.98 | 29.57 | 170 345 P H
* 2462 109.47 - - 97.65 27.41 13.98 | 29.57 | 170 | 345 A H
2484.44 57.62 -16.38 74 45.73 27.46 14 29.57 | 170 | 345 P H
2484.64 49.98 -4.02 54 38.09 27.46 14 29.57 | 170 345 A H
H
802.11b
H
CH 11
* 2462 108.4 - - 96.58 27.41 13.98 | 29.57 | 377 13 P \Y
2462MHz
* 2462 105.31 - - 93.49 27.41 13.98 | 29.57 | 377 13 A \Y,
2484.24 55.54 -18.46 74 43.65 27.46 14 29.57 | 377 13 P \Y,
2484.64 46.49 -7.51 54 34.6 27.46 14 29.57 | 377 13 A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B2 of B48
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 48.76 -25.24 74 68.63 31.26 6.42 57.55 | 100 0 P H
H
H

802.11b
H

CHoO1
4824 45.23 -28.77 74 65.1 31.26 6.42 57.55 | 100 0 P \Y,

2412MHz
\Y,
\Y
\Y,
4874 51.5 -22.5 74 71.03 31.36 6.56 57.45 | 100 177 P H
4874 49.54 -4.46 54 69.07 31.36 6.56 57.45 | 100 177 A H
7311 42.63 -31.37 74 55.52 36.18 8.2 57.27 | 100 0 P H

802.11b
H

CH 06
4874 47.66 -26.34 74 67.19 31.36 6.56 57.45 | 100 0 P \Y,

2437MHz
7311 43.36 -30.64 74 56.25 36.18 8.2 57.27 | 100 0 P \Y
\Y,
\Y
4924 48.05 -25.95 74 67.24 31.46 6.7 57.35 | 100 0 P H
7386 44.24 -29.76 74 57.09 36.37 8.14 57.36 | 100 0 P H
H

802.11b
H

CH 11
4924 42.93 -31.07 74 62.12 31.46 6.7 57.35 | 100 0 P \Y

2462MHz
7386 43.49 -30.51 74 56.34 36.37 8.14 57.36 | 100 0 P \Y,
\%
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B3 of B48
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(H/V)
2388.855 62.27 -11.73 74 50.7 27.23 13.92 | 2958 | 145 | 340 P H
2390 52.58 -1.42 54 41.01 27.23 13.92 | 29.58 | 145 | 340 A H
* 2412 113.18 - - 101.54 | 27.28 13.94 | 2958 | 145 | 340 P H
* 2412 105.31 - - 93.67 27.28 13.94 | 2958 | 145 | 340 A H
H
802.11g
H
CHO1
2389.905 57.7 -16.3 74 46.13 27.23 13.92 | 29.58 | 392 19 P \
2412MHz
2389.905 49.04 -4.96 54 37.47 27.23 13.92 | 29.58 | 392 19 A |V
* 2412 109.46 - - 97.82 27.28 13.94 | 29.58 | 392 19 P \
* 2412 101.37 - - 89.73 27.28 13.94 | 29.58 | 392 19 A |V
\
\
2389.1 60.8 -13.2 74 49.23 27.23 13.92 | 2958 | 154 | 337 P H
2389.94 49.26 -4.74 54 37.69 27.23 13.92 | 2958 | 154 | 337 A H
* 2437 118.33 - - 106.58 27.37 13.96 | 2958 | 154 | 337 P H
* 2437 110.74 - - 98.99 27.37 13.96 | 29.58 | 154 | 337 A H
2484.53 56.42 -17.58 74 44.53 27.46 14 29.57 | 154 | 337 P H
802.11g
2483.55 46.83 -7.17 54 34.94 27.46 14 29.57 | 154 | 337 A H
CH 06
2389.52 55.97 -18.03 74 44.4 27.23 13.92 | 29.58 | 383 17 P \
2437MHz
2389.94 45.34 -8.66 54 33.77 27.23 13.92 | 29.58 | 383 17 AV
* 2437 114.83 - - 103.08 27.37 13.96 | 29.58 | 383 17 P \
* 2437 107.19 - - 95.44 27.37 13.96 | 29.58 | 383 17 AV
2484.32 53.21 -20.79 74 41.32 27.46 14 29.57 | 383 17 P \
2483.69 44.19 -9.81 54 32.3 27.46 14 29.57 | 383 17 A |V
TEL : 886-3-327-3456 Page Number : B4 of B48
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2462 111.5 - - 99.68 27.41 13.98 | 29.57 | 145 338 P H
2462 103.95 - - 92.13 27.41 13.98 | 29.57 | 145 | 338 A H
2483.6 62.99 -11.01 74 51.1 27.46 14 29.57 | 145 | 338 P H
2483.6 52.77 -1.23 54 40.88 27.46 14 29.57 | 145 338 A H
H
802.11g
H
CH 11
2462 108.1 - - 96.28 27.41 13.98 | 29.57 | 331 17 P \Y
2462MHz
2462 100.33 - - 88.51 27.41 13.98 | 29.57 | 331 17 A \Y,
2483.52 56.19 -17.81 74 44.3 27.46 14 29.57 | 331 17 P \Y,
2483.52 46.13 -7.87 54 34.24 27.46 14 29.57 | 331 17 A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B5 of B48
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 42.21 -31.79 74 62.08 31.26 6.42 57.55 | 100 0 P H
H
H

802.11g
H

CHoO1
4824 39.59 -34.41 74 59.46 31.26 6.42 57.55 | 100 0 P \Y,

2412MHz
\Y,
\Y
\Y,
4874 49.21 -24.79 74 68.74 31.36 6.56 57.45 | 100 0 P H
7311 43.58 -30.42 74 56.47 36.18 8.2 57.27 | 100 0 P H
H

802.11g
H

CH 06
4874 44 -30 74 63.53 31.36 6.56 57.45 | 100 0 P V

2437MHz
7311 43.7 -30.3 74 56.59 36.18 8.2 57.27 | 100 0 P \Y
\Y,
\Y
4924 41.48 -32.52 74 60.67 31.46 6.7 57.35 | 100 0 P H
7386 43.92 -30.08 74 56.77 36.37 8.14 57.36 | 100 0 P H
H

802.11g
H

CH 11
4924 38.39 -35.61 74 57.58 31.46 6.7 57.35 | 100 0 P \Y

2462MHz
7386 43.26 -30.74 74 56.11 36.37 8.14 57.36 | 100 0 P \Y,
\%
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B6 of B48
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2389.695 63.57 |-10.43 74 52 2723 | 13.92 | 2958 | 179 | 348 | P | H
2390 52.12 -1.88 54 4055 | 2723 | 13.92 | 2958 | 179 | 348 | A | H
* 2412 111.22 - - 99.58 | 27.28 | 1394 | 2958 | 179 | 348 | P | H
* 2412 103.37 . - 91.73 | 27.28 | 1394 | 2958 | 179 | 348 | A | H
802.11n H
HT20 H
CH 01 2389.905 58.54 |-15.46 74 46.97 | 2723 | 13.92 | 2958 | 390 | 13 P |V
2412MHz 2390 48.1 -5.9 54 36.53 27.23 | 13.92 | 2958 | 390 | 13 AV
* 2412 107.61 . - 95.97 | 27.28 | 1394 | 2958 | 390 | 13 P |V
* 2412 99.69 - - 88.05 | 27.28 | 1394 | 2958 | 390 | 13 AV
v
\Y
2389.52 61.77 |-12.23 74 50.2 2723 | 13.92 | 2958 | 174 | 345 | P | H
2389.8 50.33 | -3.67 54 38.76 | 27.23 | 1392 | 2958 | 174 | 345 | A | H
* 2437 117.79 - - 106.04 | 27.37 | 13.96 | 2958 | 174 | 345 | P | H
* 2437 109.75 - - 98 27.37 | 13.96 | 2958 | 174 | 345 | A | H
802.11n 2483.5 58.63 |-15.37 74 46.74 | 27.46 14 2957 | 174 | 345 | P | H
HT20 2483.5 47.48 | -6.52 54 35.59 | 27.46 14 2957 | 174 | 345 | A | H
CH 06 2389.8 59.13 |-14.87 74 4756 | 2723 | 13.92 | 2958 | 385 | 16 P |V
2437MHz 2389.94 47.17 -6.83 54 35.6 27.23 | 13.92 | 29.58 | 385 16 A |V
* 2437 114.72 - - 102.97 | 27.37 | 13.96 | 2958 | 385 | 16 P |V
* 2437 106.76 - - 95.01 | 27.37 | 1396 | 2958 | 385 | 16 AV
2483.55 54.39 |-19.61 74 425 27.46 14 29.57 | 385 | 16 P |V
2483.69 4453 | -9.47 54 32.64 | 27.46 14 29.57 | 385 | 16 A |V
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2462 109.98 - - 98.16 27.41 13.98 29.57 148 345 P H
2462 102.17 - - 90.35 27.41 13.98 29.57 148 345 A H
2483.8 63.33 -10.67 74 51.44 27.46 14 29.57 148 345 P H
2483.52 52.28 -1.72 54 40.39 27.46 14 29.57 148 345 A H
802.11n H
HT20 H
CH11 2462 106.21 - - 94.39 27.41 13.98 29.57 375 15 P \%
2462MHz 2462 97.95 - - 86.13 | 27.41 | 1398 | 2957 | 375 | 15 A |V
2483.88 58.35 -15.65 74 46.46 27.46 14 29.57 375 15 P \%
2483.52 48.33 -5.67 54 36.44 27.46 14 29.57 375 15 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B8 of B48

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4824 40.64 -33.36 74 60.51 31.26 6.42 57.55 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 39.81 -34.19 74 59.68 31.26 6.42 57.55 100 0 P \%
2412MHz vV
\%
\%
4874 49.26 -24.74 74 68.79 31.36 6.56 57.45 100 0 P H
7311 43.17 -30.83 74 56.06 36.18 8.2 57.27 100 0 P H
802.11n H
HT20 H
CH 06 4874 43.8 -30.2 74 63.33 31.36 6.56 57.45 100 0 P \%
2437MHz 7311 43.79 | -30.21 74 56.68 | 36.18 8.2 57.27 | 100 0 P |V
\%
\%
4924 40.45 -33.55 74 59.64 31.46 6.7 57.35 100 0 P H
7386 43.14 -30.86 74 55.99 36.37 8.14 57.36 100 0 P H
802.11n H
HT20 H
CH11 4924 37.88 -36.12 74 57.07 31.46 6.7 57.35 100 0 P \%
2462MHz 7386 43.82 |-30.18 74 56.67 | 36.37 8.14 | 57.36 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HNV)
2389.94 59.83 |-14.17 74 4826 | 2723 | 13.92 | 2958 | 181 | 346 | P | H
2389.66 5258 | -1.42 54 41.01 | 2723 | 13.92 | 2958 | 181 | 346 | A | H
* 2422 108.29 - - 96.6 27.32 | 13.95 | 2958 | 181 | 346 | P | H
* 2422 99.9 - - 88.21 | 27.32 | 1395 | 2958 | 181 | 346 | A | H
802.11n 2490.34 54.01 |-19.99 74 42.07 275 1401 | 2957 | 181 | 346 | P | H
HT40 2483.9 45.22 -8.78 54 33.33 | 27.46 14 2957 | 181 | 346 | A | H
CH 03 2389.94 58.12 | -15.88 74 46.55 | 27.23 | 13.92 | 2958 | 391 | 15 P |V
2422MHz 2389.8 48.6 -5.4 54 37.03 27.23 | 13.92 | 2958 | 391 | 15 AV
* 2422 104.66 - - 9297 | 27.32 | 1395 | 2958 | 391 | 15 P |V
* 2422 96.28 - - 84.59 | 27.32 | 1395 | 2958 | 391 | 15 AV
2488.59 53.12 |-20.88 74 41.18 275 14.01 | 2957 | 391 | 15 P |V
2486.56 43.78 |-10.22 54 31.89 | 27.46 14 2957 | 391 | 15 A |V
2389.66 58.59 |-15.41 74 47.02 | 2723 | 13.92 | 2958 | 175 | 346 | P | H
2389.94 48.27 -5.73 54 36.7 2723 | 13.92 | 2958 | 175 | 346 | A | H
* 2437 107.41 - - 95.66 | 27.37 | 1396 | 2958 | 175 | 346 | P | H
* 2437 99.74 - - 87.99 | 27.37 | 1396 | 2958 | 175 | 346 | A | H
802.11n 2483.5 61.72 |-12.28 74 49.83 | 27.46 14 2957 | 175 | 346 | P | H
HT40 2483.5 52.39 | -1.61 54 40.5 27.46 14 2957 | 175 | 346 | A | H
CH 06 2389.66 54.33 | -19.67 74 42,76 | 2723 | 13.92 | 2958 | 385 | 14 P |V
2437MHz 2389.94 45.25 -8.75 54 33.68 27.23 | 13.92 | 29.58 | 385 14 A |V
* 2437 104.78 - - 93.03 | 27.37 | 1396 | 2958 | 385 | 14 P |V
* 2437 96.54 - - 84.79 | 27.37 | 1396 | 2958 | 385 | 14 AV
2483.97 57.23 |-16.77 74 4534 | 27.46 14 29.57 | 385 | 14 P |V
2483.69 48.16 | -5.84 54 36.27 | 27.46 14 2957 | 385 | 14 A |V
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2363.2 52.42 -21.58 74 40.97 27.14 13.9 29.59 138 244 P H
2389.52 42.97 -11.03 54 314 27.23 13.92 | 29.58 | 138 | 244 A | H
2452 106.34 - - 94.58 27.37 13.97 | 29.58 | 138 | 244 P H
2452 98.02 - - 86.26 27.37 13.97 29.58 138 244 A H
802.11n 2484.74 60.95 |-13.05 74 49.06 | 27.46 14 2957 | 138 | 244 | P | H
HT40 2483.55 52.78 -1.22 54 40.89 27.46 14 29.57 138 244 A H
CH 09 2380.14 53.26 |-20.74 74 41.74 27.19 13.91 | 2958 | 331 19 P |V
2452MHz 2377.48 43.22 -10.78 54 31.7 27.19 13.91 29.58 331 19 A \%
2452 102.02 - - 90.26 27.37 13.97 29.58 331 19 P \%
2452 94.12 - - 82.36 27.37 13.97 | 2958 | 331 19 A |V
2484.53 56.73 -17.27 74 44.84 27.46 14 29.57 331 19 P \%
2483.5 48.7 -5.3 54 36.81 27.46 14 29.57 331 19 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 37.08 -36.92 74 56.83 31.29 6.47 57.51 100 0 P H
7266 43.51 -30.49 74 56.39 36.11 8.23 57.22 100 0 P H
802.11n H
HT40 H
CHO03 4844 37.21 -36.79 74 56.96 31.29 6.47 57.51 100 0 P \%
2422MHz 7266 4456 | -29.44 74 57.44 36.11 8.23 | 57.22 | 100 0 P |V
\%
\%
4874 40.47 -33.53 74 60 31.36 6.56 57.45 100 0 P H
7311 42.89 -31.11 74 55.78 36.18 8.2 57.27 100 0 P H
802.11n H
HT40 H
CH 06 4874 38.15 -35.85 74 57.68 31.36 6.56 57.45 100 0 P \%
2437MHz 7311 43.22 | -30.78 74 56.11 36.18 8.2 57.27 | 100 0 P |V
\%
\%
4904 38.21 -35.79 74 57.53 31.43 6.64 57.39 100 0 P H
7356 43.18 -30.82 74 56.04 36.3 8.17 57.33 100 0 P H
802.11n H
HT40 H
CH 09 4904 37.3 -36.7 74 56.62 31.43 6.64 57.39 100 0 P \%
2452MHz 7356 43.47 |-30.53 74 56.33 36.3 8.17 | 57.33 | 100 0 P |V
V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
31.94 33.62 -6.38 40 42.13 23.32 0.46 32.29 | 100 0 P H
72.68 30.98 -9.02 40 50.05 12.51 0.67 32.25 - - P H
147.37 36.7 -6.8 43.5 50.59 17.25 1.04 32.18 - - P H
276.38 33.08 -12.92 46 44.94 18.89 1.4 32.15 - - P H
370.47 34.81 -11.19 46 44.42 20.92 1.63 32.16 - - P H
946.65 34.62 -11.38 46 32.55 30.42 2.66 31.01 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT40 3291 33.63 -6.37 40 42.56 22.89 0.47 32.29 100 0 P \%
LF 64.92 32.91 -7.09 40 52.78 11.76 0.64 32.27 - - P \%
109.54 30.42 -13.08 43.5 44.89 16.84 0.89 32.2 - - P \%
146.4 31.75 -11.75 43.5 45.61 17.28 1.04 32.18 - - P \%
205.57 27.94 -15.56 43.5 43.74 15.09 1.25 32.14 - - P \%
957.32 33.43 -12.57 46 30.89 30.78 2.68 30.92 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|/(H/V)
2340.66 52.43 -21.57 74 41.04 27.1 13.88 | 29.59 171 29 P H
2390 43.27 -10.73 54 31.7 27.23 13.92 | 29.58 171 29 A H
* 2412 112.8 - - 101.16 27.28 13.94 | 29.58 171 29 P H
* 2412 109.72 - - 98.08 27.28 13.94 | 29.58 171 29 A H
H
802.11b
H
CHO1
2349.27 52.66 -21.34 74 41.26 271 13.89 | 29.59 | 383 275 P \Y,
2412MHz
2390 42.56 -11.44 54 30.99 27.23 1392 | 29.58 | 383 275 A \%
* 2412 110.26 - - 98.62 27.28 13.94 | 29.58 | 383 275 P \Y,
* 2412 107.14 - - 95.5 27.28 13.94 | 29.58 | 383 275 A \%
\%
V
2389.94 52.4 -21.6 74 40.83 27.23 13.92 | 29.58 195 26 P H
2389.8 42.14 -11.86 54 30.57 27.23 13.92 | 29.58 195 26 A H
* 2437 114.51 - - 102.76 27.37 13.96 | 29.58 195 26 P H
* 2437 111.41 - - 99.66 27.37 13.96 | 29.58 195 26 A H
2484.67 53.65 -20.35 74 41.76 27.46 14 29.57 195 26 P H
802.11b
2483.5 43.76 -10.24 54 31.87 27.46 14 29.57 195 26 A H
CH 06
2360.54 52.56 -21.44 74 41.11 27.14 13.9 29.59 | 376 274 P \Y,
2437MHz
2389.94 41.52 -12.48 54 29.95 27.23 13.92 | 29.58 376 274 A \%
* 2437 111.28 - - 99.53 27.37 13.96 | 29.58 | 376 274 P \Y,
* 2437 108.14 - - 96.39 27.37 13.96 | 29.58 376 274 A \%
2498.88 52.95 -21.05 74 41.01 275 14.01 | 29.57 376 274 P \%
2483.5 42.12 -11.88 54 30.23 27.46 14 29.57 | 376 274 A \Y,
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2462 113.02 - - 101.2 27.41 13.98 | 29.57 | 136 25 P H
2462 109.79 - - 97.97 27.41 13.98 | 29.57 | 136 25 A H
2484.48 55.64 -18.36 74 43.75 27.46 14 29.57 | 136 25 P H
2483.52 48.19 -5.81 54 36.3 27.46 14 29.57 | 136 25 A H
H
802.11b
H
CH 11
2462 109.09 - - 97.27 27.41 13.98 | 29.57 | 361 275 P \Y
2462MHz
2462 105.93 - - 94.11 27.41 13.98 | 29.57 | 361 275 A \Y,
2483.72 56.07 -17.93 74 44.18 27.46 14 29.57 | 361 275 P \Y,
2483.52 46.1 -7.9 54 34.21 27.46 14 29.57 | 361 275 A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 45.22 -28.78 74 65.09 31.26 6.42 57.55 | 100 0 P H
H
H

802.11b
H

CHoO1
4824 41.66 -32.34 74 61.53 31.26 6.42 57.55 | 100 0 P \Y,

2412MHz
\Y,
\Y
\Y,
4874 52.6 -21.4 74 72.13 31.36 6.56 57.45 | 280 84 P H
4874 50.6 -3.4 54 70.13 31.36 6.56 57.45 | 280 84 A H
7311 45.45 -28.55 74 58.34 36.18 8.2 57.27 | 100 0 P H

802.11b
H

CH 06
4874 48.55 -25.45 74 68.08 31.36 6.56 57.45 | 100 0 P V

2437MHz
7311 43.62 -30.38 74 56.51 36.18 8.2 57.27 | 100 0 P \Y
\Y,
\Y
4924 54.09 -19.91 74 73.28 31.46 6.7 57.35 | 309 88 P H
4924 50.38 -3.62 54 69.57 31.46 6.7 57.35 | 309 88 A H
7386 43.42 -30.58 74 56.27 36.37 8.14 57.36 | 100 0 P H

802.11b
H

CH 11
4924 49.29 -24.71 74 68.48 31.46 6.7 57.35 | 100 0 P \Y

2462MHz
7386 44.21 -29.79 74 57.06 36.37 8.14 57.36 | 100 0 P \Y,
\%
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(H/V)
2390 60.85 -13.15 74 49.28 27.23 13.92 | 29.58 | 168 30 P H
2390 50.56 -3.44 54 38.99 27.23 13.92 | 29.58 | 168 30 A H
* 2412 111.09 - - 99.45 27.28 13.94 | 29.58 | 168 30 P H
* 2412 103.47 - - 91.83 27.28 13.94 | 29.58 | 168 30 A H
H
802.11g
H
CHO1
2390 58.48 -15.52 74 46.91 27.23 1392 | 2958 | 381 | 291 P \
2412MHz
2390 48.1 -5.9 54 36.53 27.23 1392 | 2958 | 381 | 291 A |V
* 2412 108.49 - - 96.85 27.28 13.94 | 2958 | 381 | 291 P \
* 2412 100.49 - - 88.85 27.28 1394 | 2958 | 381 | 291 A |V
\
\
2389.94 58.98 -15.02 74 47.41 27.23 13.92 | 29.58 | 139 29 P H
2389.94 48.32 -5.68 54 36.75 27.23 13.92 | 29.58 | 139 29 A H
* 2437 116.09 - - 104.34 | 27.37 13.96 | 29.58 | 139 29 P H
* 2437 108.24 - - 96.49 27.37 13.96 | 29.58 | 139 29 A H
2484.95 61.55 -12.45 74 49.66 27.46 14 29.57 | 139 29 P H
802.11g
2483.55 51.61 -2.39 54 39.72 27.46 14 29.57 | 139 29 A H
CH 06
2389.8 56.22 -17.78 74 44.65 27.23 13.92 | 2958 | 375 | 287 P \
2437MHz
2389.94 45.57 -8.43 54 34 27.23 1392 | 2958 | 375 | 287 AV
* 2437 113.13 - - 101.38 27.37 13.96 | 29.58 | 375 | 287 P \
* 2437 105.58 - - 93.83 27.37 13.96 | 2958 | 375 | 287 AV
2484.74 58.02 -15.98 74 46.13 27.46 14 29.57 | 375 | 287 P \
2483.69 48.22 -5.78 54 36.33 27.46 14 29.57 | 375 | 287 A |V
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* 2462 112.07 - - 100.25 27.41 13.98 | 29.57 | 134 32 P H
* 2462 104.47 - - 92.65 27.41 13.98 | 29.57 | 134 32 A H
2483.56 62.61 -11.39 74 50.72 27.46 14 29.57 | 134 32 P H
2483.56 52.36 -1.64 54 40.47 27.46 14 29.57 | 134 32 A H
H
802.11g
H
CH 11
* 2462 108.22 - - 96.4 27.41 13.98 | 29.57 | 358 286 P \Y
2462MHz
* 2462 100.55 - - 88.73 27.41 13.98 | 29.57 | 358 286 A \Y,
2483.96 59.41 -14.59 74 47.52 27.46 14 29.57 | 358 286 P \Y,
2483.52 49.83 -4.17 54 37.94 27.46 14 29.57 | 358 286 A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 38.18 -35.82 74 58.05 31.26 6.42 57.55 | 100 0 P H
H
H

802.11g
H

CHoO1
4824 38.48 -35.52 74 58.35 31.26 6.42 57.55 | 100 0 P \Y,

2412MHz
\Y,
\Y
\Y,
4874 48.7 -25.3 74 68.23 31.36 6.56 57.45 | 100 0 P H
7311 43.01 -30.99 74 55.9 36.18 8.2 57.27 | 100 0 P H
H

802.11g
H

CH 06
4874 44.98 -29.02 74 64.51 31.36 6.56 57.45 | 100 0 P V

2437MHz
7311 43.52 -30.48 74 56.41 36.18 8.2 57.27 | 100 0 P \Y
\Y,
\Y
4924 41.43 -32.57 74 60.62 31.46 6.7 57.35 | 100 0 P H
7386 43.47 -30.53 74 56.32 36.37 8.14 57.36 | 100 0 P H
H

802.11g
H

CH 11
4924 39.7 -34.3 74 58.89 31.46 6.7 57.35 | 100 0 P \Y

2462MHz
7386 43.58 -30.42 74 56.43 36.37 8.14 57.36 | 100 0 P \Y,
\%
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HNV)
2389.905 61.77 |-12.23 74 50.2 27.23 | 13.92 | 2958 | 170 | 29 P | H
2390 51.78 | -2.22 54 4021 | 27.23 | 13.92 | 2958 | 170 | 29 A | H
* 2412 110.8 - - 99.16 | 27.28 | 1394 | 2958 | 170 | 29 P | H
* 2412 102.98 - - 91.34 | 27.28 | 1394 | 2958 | 170 | 29 A | H
802.11n H
HT20 H
CH 01 2390 60.1 -13.9 74 4853 | 2723 | 13.92 | 2958 | 383 | 273 | P | V
2412MHz 2390 49.71 -4.29 54 38.14 2723 | 13.92 | 2958 | 383 | 273 | A | V
* 2412 108.12 . - 96.48 | 27.28 | 1394 | 2958 | 383 | 273 | P | V
* 2412 100.42 - - 88.78 | 27.28 | 1394 | 2958 | 383 | 273 | A | V
v
\Y
2389.24 56.94 |-17.06 74 4537 | 2723 | 13.92 | 2958 | 195 | 27 P | H
2389.94 46.44 | -7.56 54 34.87 | 2723 | 13.92 | 29.58 | 195 | 27 A | H
* 2437 115.66 - - 103.91 | 27.37 | 13.96 | 2958 | 195 | 27 P | H
* 2437 107.68 - - 9593 | 27.37 | 13.96 | 29.58 | 195 | 27 A | H
802.11n 2483.55 59.48 | -14.52 74 4759 | 27.46 14 29.57 | 195 | 27 P | H
HT20 2483.83 50.21 | -3.79 54 38.32 | 27.46 14 29.57 | 195 | 27 A | H
CH 06 2389.52 53.93 | -20.07 74 4236 | 2723 | 13.92 | 2958 | 376 | 276 | P | V
2437MHz 2389.8 44.38 -9.62 54 32.81 27.23 | 13.92 | 2958 | 376 | 276 | A |V
* 2437 112.91 - - 101.16 | 27.37 | 13.96 | 29.58 | 376 | 276 | P | V
* 2437 104.67 - - 92.92 | 27.37 | 1396 | 2958 | 376 | 276 | A | V
2483.55 54.46 | -19.54 74 4257 | 27.46 14 2957 | 376 | 276 | P | V
2483.69 4558 | -8.42 54 33.69 | 27.46 14 2957 | 376 | 276 | A | V
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2462 110.8 - - 98.98 27.41 13.98 29.57 138 28 P H
2462 103.2 - - 91.38 27.41 13.98 29.57 138 28 A H
2483.76 61.94 -12.06 74 50.05 27.46 14 29.57 138 28 P H
2483.56 51.72 -2.28 54 39.83 27.46 14 29.57 138 28 A H
802.11n H
HT20 H
CH11 2462 107.75 - - 95.93 27.41 13.98 29.57 359 275 P \%
2462MHz 2462 99.98 - - 88.16 | 27.41 | 1398 | 2957 | 359 | 275 | A | V
2483.64 60.72 -13.28 74 48.83 27.46 14 29.57 359 275 P \%
2483.52 49.52 -4.48 54 37.63 27.46 14 29.57 359 275 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4824 38.06 -35.94 74 57.93 31.26 6.42 57.55 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 37.37 -36.63 74 57.24 31.26 6.42 57.55 100 0 P \%
2412MHz vV
\%
\%
4874 48.49 -25.51 74 68.02 31.36 6.56 57.45 100 0 P H
7311 42.94 -31.06 74 55.83 36.18 8.2 57.27 100 0 P H
802.11n H
HT20 H
CH 06 4874 44.62 -29.38 74 64.15 31.36 6.56 57.45 100 0 P \%
2437MHz 7311 43.74 | -30.26 74 56.63 | 36.18 8.2 57.27 | 100 0 P |V
\%
\%
4924 42.12 -31.88 74 61.31 31.46 6.7 57.35 100 0 P H
7386 43.82 -30.18 74 56.67 36.37 8.14 57.36 100 0 P H
802.11n H
HT20 H
CH11 4924 38.42 -35.58 74 57.61 31.46 6.7 57.35 100 0 P \%
2462MHz 7386 4356 | -30.44 74 56.41 | 36.37 8.14 | 57.36 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2389.66 59.73 | -14.27 74 48.16 | 27.23 | 13.92 | 2958 | 196 | 28 P | H
2389.94 51.71 | -2.29 54 40.14 | 2723 | 13.92 | 2958 | 196 | 28 A | H
* 2422 108.72 - - 97.03 | 27.32 | 1395 | 2958 | 196 | 28 P | H
* 2422 100.55 . - 88.86 | 27.32 | 1395 | 2958 | 196 | 28 A | H
802.11n 2484.04 53.65 |-20.35 74 41.76 | 27.46 14 29.57 | 196 | 28 P | H
HT40 2484.18 44.92 -9.08 54 33.03 | 27.46 14 29.57 | 196 | 28 A | H
CH 03 2389.94 56.12 |-17.88 74 4455 | 2723 | 13.92 | 2958 | 374 | 268 | P | V
2422MHz 2389.94 48.28 -5.72 54 36.71 2723 | 13.92 | 2958 | 374 | 268 | A | V
* 2422 106.26 . - 9457 | 27.32 | 1395 | 2958 | 374 | 268 | P | V
* 2422 98.33 - - 86.64 | 27.32 | 1395 | 2958 | 374 | 268 | A | V
2484.81 52.99 |-21.01 74 41.1 27.46 14 2957 | 374 | 268 | P | V
2485.09 43.99 |-10.01 54 32.1 27.46 14 2957 | 374 | 268 | A | V
2389.94 57.38 |-16.62 74 4581 | 2723 | 13.92 | 2958 | 114 | 38 P | H
2389.66 4781 | -6.19 54 36.24 | 27.23 | 1392 | 2958 | 114 | 38 A | H
* 2437 106.85 - - 95.1 27.37 | 13.96 | 2958 | 114 | 38 P | H
* 2437 98.86 - - 87.11 27.37 | 13.96 | 2958 | 114 | 38 A | H
802.11n 2483.69 60.53 |-13.47 74 48.64 | 27.46 14 29.57 | 114 | 38 P | H
HT40 2483.5 51.25 | -2.75 54 39.36 | 27.46 14 29.57 | 114 | 38 A | H
CH 06 2389.94 53.73 | -20.27 74 4216 | 2723 | 13.92 | 2958 | 374 | 295 | P | V
2437MHz 2389.94 45.28 -8.72 54 33.71 27.23 | 13.92 | 2958 | 374 | 295 | A |V
* 2437 104.6 - - 92.85 | 27.37 | 1396 | 2958 | 374 | 295 | P | V
* 2437 96.72 - - 84.97 | 27.37 | 1396 | 2958 | 374 | 295 | A | V
2484.11 56.07 |-17.93 74 44.18 | 27.46 14 2957 | 374 | 295 | P | V
2483.5 47.04 | -6.96 54 35.15 | 27.46 14 2957 | 374 | 295 | A | V
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2371.88 52.29 -21.71 74 40.78 27.19 13.91 29.59 133 38 P H
2389.66 43.3 -10.7 54 31.73 27.23 13.92 29.58 133 38 A H
2452 106.52 - - 94.76 27.37 13.97 29.58 133 38 P H
2452 98.41 - - 86.65 27.37 13.97 29.58 133 38 A H
802.11n 2483.83 60.04 | -13.96 74 48.15 | 27.46 14 2957 | 133 | 38 P | H
HT40 2483.62 51.71 -2.29 54 39.82 27.46 14 29.57 133 38 A H
CH 09 2378.32 52.47 -21.53 74 40.95 27.19 13.91 29.58 321 291 P \%
2452MHz 2368.8 43.14 | -10.86 54 3163 | 2719 | 1391 | 2959 | 321 | 291 | A | V
2452 103.88 - - 92.12 27.37 13.97 29.58 321 291 P \%
2452 95.67 - - 83.91 27.37 13.97 29.58 321 291 A \%
2483.55 58.33 -15.67 74 46.44 27.46 14 29.57 321 291 P \%
2483.5 49.38 -4.62 54 37.49 27.46 14 29.57 321 291 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 37.88 -36.12 74 57.63 31.29 6.47 57.51 100 0 P H
7266 43.67 -30.33 74 56.55 36.11 8.23 57.22 100 0 P H
802.11n H
HT40 H
CHO03 4844 37.91 -36.09 74 57.66 31.29 6.47 57.51 100 0 P \%
2422MHz 7266 44.07 | -29.93 74 56.95 36.11 8.23 | 57.22 | 100 0 P |V
\%
\%
4874 39.63 -34.37 74 59.16 31.36 6.56 57.45 100 0 P H
7311 42.98 -31.02 74 55.87 36.18 8.2 57.27 100 0 P H
802.11n H
HT40 H
CH 06 4874 38.06 -35.94 74 57.59 31.36 6.56 57.45 100 0 P \%
2437MHz 7311 43.79 | -30.21 74 56.68 | 36.18 8.2 57.27 | 100 0 P |V
\%
\%
4904 37.94 -36.06 74 57.26 31.43 6.64 57.39 100 0 P H
7356 43.02 -30.98 74 55.88 36.3 8.17 57.33 100 0 P H
802.11n H
HT40 H
CH 09 4904 38.83 -35.17 74 58.15 31.43 6.64 57.39 100 0 P \%
2452MHz 7356 4352 | -30.48 74 56.38 36.3 8.17 | 57.33 | 100 0 P |V
V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
3291 33.75 -6.25 40 42.68 22.89 0.47 32.29 | 100 0 P H
71.71 30.78 -9.22 40 49.99 12.39 0.66 32.26 P H
133.79 37.05 -6.45 435 50.86 17.38 1 32.19 P H
269.59 33.41 -12.59 46 44.96 19.21 1.39 32.15 P H
368.53 34.64 -11.36 46 44.3 20.88 1.62 32.16 P H
903 37.79 -8.21 46 37.51 29.05 2.61 31.38 P H
H
H
H
H
H
2.4GHz
H
802.11g
L 41.64 33.15 -6.85 40 46.52 18.4 0.52 32.29 100 0 P \%
66.86 30.06 -9.94 40 49.75 11.92 0.65 32.26 P \Y,
109.54 30.22 -13.28 43.5 44.69 16.84 0.89 32.2 P \%
147.37 31.69 -11.81 43.5 45.58 17.25 1.04 32.18 P \%
896.21 33.46 -12.54 46 33.27 29.01 2.61 31.43 P \%
957.32 34.34 -11.66 46 31.8 30.78 2.68 30.92 P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(H/V)

2351.37 52.59 -21.41 74 41.19 27.1 13.89 | 29.59 | 147 | 307 P H
2390 42.42 -11.58 54 30.85 27.23 13.92 | 29.58 | 147 | 307 A H
* 2412 114.08 - - 102.44 | 27.28 13.94 | 2958 | 147 | 307 P H
* 2412 111.23 - - 99.59 27.28 13.94 | 29.58 | 147 | 307 A H
H

802.11b
H

CHO01

2382.555 52.31 -21.69 74 40.78 27.19 13.92 | 2958 | 384 | 275 P \

2412MHz
2390 42.16 -11.84 54 30.59 27.23 1392 | 2958 | 384 | 275 A |V
* 2412 113.48 - - 101.84 | 27.28 13.94 | 2958 | 384 | 275 P \
* 2412 110.55 - - 98.91 27.28 13.94 | 2958 | 384 | 275 A |V
\
\
2367.4 52.61 -21.39 74 41.16 27.14 13.9 29.59 | 115 28 P H
2389.94 41.86 -12.14 54 30.29 27.23 13.92 | 29.58 | 115 28 A H
* 2437 117.3 - - 105.55 27.37 13.96 | 29.58 | 115 28 P H
* 2437 114.14 - - 102.39 27.37 13.96 | 29.58 | 115 28 A H
2496.64 53.05 -20.95 74 41.11 27.5 14.01 | 29.57 | 115 28 P H

802.11b
2483.97 42.58 -11.42 54 30.69 27.46 14 29.57 | 115 28 A H

CH 06

2322.46 52.77 -21.23 74 41.44 27.05 13.87 | 2959 | 224 | 262 P \

2437MHz
2388.82 41.3 -12.7 54 29.73 27.23 13.92 | 2958 | 224 | 262 AV
* 2437 109.52 - - 97.77 27.37 13.96 | 29.58 | 224 | 262 P \
* 2437 106.32 - - 94.57 27.37 13.96 | 2958 | 224 | 262 AV
2499.72 52.2 -21.8 74 40.26 27.5 14.01 | 2957 | 224 | 262 P \
2483.9 41.63 -12.37 54 29.74 27.46 14 29.57 | 224 | 262 A |V
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* 2462 115.22 - - 103.4 27.41 13.98 | 29.57 | 107 29 P H
* 2462 112.07 - - 100.25 27.41 13.98 | 29.57 | 107 29 A H
2483.96 54.37 -19.63 74 42.48 27.46 14 29.57 | 107 29 P H
2483.52 45.72 -8.28 54 33.83 27.46 14 29.57 | 107 29 A H
H
802.11b
H
CH 11
* 2462 112.08 - - 100.26 27.41 13.98 | 29.57 | 328 13 P \Y
2462MHz
* 2462 109.19 - - 97.37 27.41 13.98 | 29.57 | 328 13 A \Y,
2484.72 54.47 -19.53 74 42.58 27.46 14 29.57 | 328 13 P \Y,
2484.96 43.92 -10.08 54 32.03 27.46 14 29.57 | 328 13 A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 48.53 -25.47 74 68.4 31.26 6.42 57.55 | 100 0 P H
H
H

802.11b
H

CHoO1
4824 4551 -28.49 74 65.38 31.26 6.42 57.55 | 100 0 P \Y,

2412MHz
\Y,
\Y
\Y,
4874 52.52 -21.48 74 72.05 31.36 6.56 57.45 | 240 172 P H
4874 50.77 -3.23 54 70.3 31.36 6.56 57.45 | 240 172 A H
7311 43.66 -30.34 74 56.55 36.18 8.2 57.27 | 100 0 P H

802.11b
H

CH 06
4874 47.38 -26.62 74 66.91 31.36 6.56 57.45 | 100 0 P V

2437MHz
7311 43.09 -30.91 74 55.98 36.18 8.2 57.27 | 100 0 P \Y
\Y,
\Y
4924 52.43 -21.57 74 71.62 31.46 6.7 57.35 | 112 165 P H
4924 49.91 -4.09 54 69.1 31.46 6.7 57.35 112 165 A H
7386 43.97 -30.03 74 56.82 36.37 8.14 57.36 | 100 0 P H

802.11b
H

CH 11
4924 45.35 -28.65 74 64.54 31.46 6.7 57.35 | 100 0 P \Y

2462MHz
7386 43.28 -30.72 74 56.13 36.37 8.14 57.36 | 100 0 P \Y,
\%
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(H/V)
2389.905 62.42 -11.58 74 50.85 27.23 1392 | 2958 | 124 | 334 P H
2390 52 -2 54 40.43 27.23 13.92 | 2958 | 124 | 334 A H
* 2412 113.64 - - 102 27.28 13.94 | 2958 | 124 | 334 P H
* 2412 105.94 - - 94.3 27.28 13.94 | 2958 | 124 | 334 A H
H
802.11g
H
CHO1
2388.855 56.04 -17.96 74 44.47 27.23 13.92 | 2958 | 382 | 276 P \
2412MHz
2390 45.6 -8.4 54 34.03 27.23 1392 | 2958 | 382 | 276 A |V
* 2412 111.9 - - 100.26 27.28 13.94 | 2958 | 382 | 276 P \
* 2412 104.24 - - 92.6 27.28 13.94 | 2958 | 382 | 276 A |V
\
\
2388.26 57.16 -16.84 74 45.59 27.23 13.92 | 29.58 | 115 42 P H
2389.94 47.56 -6.44 54 35.99 27.23 13.92 | 29.58 | 115 42 A H
* 2437 120.24 - - 108.49 27.37 13.96 | 29.58 | 115 42 P H
* 2437 111.97 - - 100.22 27.37 13.96 | 29.58 | 115 42 A H
2483.9 61.98 -12.02 74 50.09 27.46 14 29.57 | 115 42 P H
802.11g
2483.5 52.09 -1.91 54 40.2 27.46 14 29.57 | 115 42 A H
CH 06
2389.8 56.8 -17.2 74 45.23 27.23 13.92 | 2958 | 376 | 277 P \
2437MHz
2389.8 46.29 -7.71 54 34.72 27.23 1392 | 2958 | 376 | 277 AV
* 2437 116.83 - - 105.08 27.37 13.96 | 29.58 | 376 | 277 P \
* 2437 109.83 - - 98.08 27.37 13.96 | 2958 | 376 | 277 AV
2484.67 57.2 -16.8 74 45.31 27.46 14 29.57 | 376 | 277 P \
2483.9 47.91 -6.09 54 36.02 27.46 14 29.57 | 376 | 277 A |V
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* 2462 114.21 - - 102.39 27.41 13.98 | 29.57 | 153 40 P H
* 2462 106.63 - - 94.81 27.41 13.98 | 29.57 | 153 40 A H
2483.72 65.45 -8.55 74 53.56 27.46 14 29.57 | 153 40 P H
2483.6 52.73 -1.27 54 40.84 27.46 14 29.57 | 153 40 P H
H
802.11g
H
CH 11
* 2462 112.55 - - 100.73 27.41 13.98 | 29.57 | 369 297 P \Y
2462MHz
* 2462 104.88 - - 93.06 27.41 13.98 | 29.57 | 369 297 A \Y,
2484.56 59.74 -14.26 74 47.85 27.46 14 29.57 | 369 297 P \Y,
2484.92 47.88 -6.12 54 35.99 27.46 14 29.57 | 369 297 A \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.52 -34.48 74 59.39 31.26 6.42 57.55 | 100 0 P H
H
H

802.11g
H

CHoO1
4824 38.25 -35.75 74 58.12 31.26 6.42 57.55 | 100 0 P \Y,

2412MHz
\Y,
\Y
\Y,
4874 49.06 -24.94 74 68.59 31.36 6.56 57.45 | 100 0 P H
7311 43.6 -30.4 74 56.49 36.18 8.2 57.27 | 100 0 P H
H

802.11g
H

CH 06
4874 47 -27 74 66.53 31.36 6.56 57.45 | 100 0 P \Y,

2437MHz
7311 43.7 -30.3 74 56.59 36.18 8.2 57.27 | 100 0 P \Y
\Y,
\Y
4924 43 -31 74 62.19 31.46 6.7 57.35 | 100 0 P H
7386 43.79 -30.21 74 56.64 36.37 8.14 57.36 | 100 0 P H
H

802.11g
H

CH 11
4924 40.58 -33.42 74 59.77 31.46 6.7 57.35 | 100 0 P \Y

2462MHz
7386 43.54 -30.46 74 56.39 36.37 8.14 57.36 | 100 0 P \Y,
\%
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2389.695 61.97 |-12.03 74 50.4 2723 | 13.92 | 2958 | 298 | 303 | P | H
2390 52.86 | -1.14 54 4129 | 2723 | 13.92 | 2958 | 298 | 303 | A | H
* 2412 113.73 - - 102.09 | 27.28 | 13.94 | 2958 | 298 | 303 | P | H
* 2412 105.8 . - 94.16 | 27.28 | 1394 | 2958 | 298 | 303 | A | H
802.11n H
HT20 H
CH 01 2390 61.12 |-12.88 74 4955 | 2723 | 13.92 | 2958 | 383 | 275 | P | V
2412MHz 2390 51.99 -2.01 54 40.42 2723 | 13.92 | 2958 | 383 | 275 | A | V
* 2412 112.38 . - 100.74 | 27.28 | 1394 | 2958 | 383 | 275 | P | V
* 2412 104.02 - - 92.38 | 27.28 | 1394 | 2958 | 383 | 275 | A | V
v
\Y
2389.66 59.15 |-14.85 74 4758 | 2723 | 13.92 | 2958 | 293 | 300 | P | H
2389.8 51.35 | -2.65 54 39.78 | 27.23 | 1392 | 2958 | 293 | 300 | A | H
* 2437 117.43 - - 105.68 | 27.37 | 13.96 | 2958 | 293 | 300 | P | H
* 2437 109.42 - - 97.67 | 27.37 | 13.96 | 29.58 | 293 | 300 | A | H
802.11n 2484.6 61.93 |-12.07 74 50.04 | 27.46 14 29.57 | 293 | 300 | P | H
HT20 2483.62 51.25 | -2.75 54 39.36 | 27.46 14 29.57 | 293 | 300 | A | H
CH 06 2389.8 62.21 | -11.79 74 50.64 | 27.23 | 1392 | 2958 | 373 | 274 | P | V
2437MHz 2389.94 50.9 -3.1 54 39.33 27.23 | 13.92 | 2958 | 373 | 274 | A |V
* 2437 117.07 - - 105.32 | 27.37 | 13.96 | 2958 | 373 | 274 | P | V
* 2437 109.36 - - 97.61 | 27.37 | 1396 | 2958 | 373 | 274 | A | V
2483.69 62.88 | -11.12 74 50.99 | 27.46 14 2957 | 373 | 2714 | P | V
2483.62 52.38 | -1.62 54 4049 | 27.46 14 2957 | 373 | 274 | A | V
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* 2462 112.48 - - 100.66 27.41 13.98 29.57 323 294 P H
* 2462 104.42 - - 92.6 27.41 13.98 29.57 323 294 A H
2483.84 63.62 -10.38 74 51.73 27.46 14 29.57 323 294 P H
2483.52 52.84 -1.16 54 40.95 27.46 14 29.57 323 294 A H
802.11n H
HT20 H
CH11 * 2462 110.97 - - 99.15 27.41 13.98 29.57 321 294 P \%
2462MHz | * 2462 102.67 - - 90.85 | 27.41 | 1398 | 2957 | 321 | 294 | A | V
2483.72 57.24 -16.76 74 45.35 27.46 14 29.57 321 294 P \%
2483.52 47.74 -6.26 54 35.85 27.46 14 29.57 321 294 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4824 41.92 -32.08 74 61.79 31.26 6.42 57.55 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 38.24 -35.76 74 58.11 31.26 6.42 57.55 100 0 P \%
2412MHz V
\%
\%
4874 55.94 -18.06 74 75.47 31.36 6.56 57.45 100 0 P H
4874 44.52 -9.48 54 64.05 31.36 6.56 57.45 100 0 A H
802.11n 7311 4418 |-29.82 74 57.07 | 36.18 8.2 57.27 | 100 0 P | H
HT20 H
CH 06 4874 48.4 -25.6 74 67.93 31.36 6.56 57.45 100 0 P \%
2437MHz 7311 44,94 | -29.06 74 57.83 | 36.18 8.2 57.27 | 100 0 P |V
\%
\%
4924 42.82 -31.18 74 62.01 31.46 6.7 57.35 100 0 P H
7386 43.16 -30.84 74 56.01 36.37 8.14 57.36 100 0 P H
802.11n H
HT20 H
CH11 4924 39.49 -34.51 74 58.68 31.46 6.7 57.35 100 0 P \%
2462MHz 7386 43.67 |-30.33 74 56.52 | 36.37 8.14 | 57.36 | 100 0 P |V
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HNV)
2388.96 56.54 |-17.46 74 4497 | 2723 | 13.92 | 2958 | 124 | 43 P | H
2388.54 48.03 | -5.97 54 36.46 | 27.23 | 1392 | 2958 | 124 | 43 A | H
* 2422 109.79 - - 98.1 27.32 | 13.95 | 2958 | 124 | 43 P | H
* 2422 101.32 - - 89.63 | 27.32 | 1395 | 2958 | 124 | 43 A | H
802.11n 2486.35 53.05 |-20.95 74 41.16 | 27.46 14 29.57 | 124 | 43 P | H
HT40 2485.79 44.1 9.9 54 3221 | 27.46 14 29.57 | 124 | 43 A | H
CH 03 2389.8 55.34 | -18.66 74 4377 | 2723 | 13.92 | 2958 | 382 | 271 | P | V
2422MHz 2389.66 48 -6 54 36.43 2723 | 13.92 | 2958 | 382 | 271 | A | V
* 2422 106.52 - - 9483 | 2732 | 1395 | 2958 | 382 | 271 | P | V
* 2422 98.34 - - 86.65 | 27.32 | 1395 | 2958 | 382 | 271 | A | V
2498.67 52.51 |-21.49 74 40.57 275 1401 | 2957 | 382 | 271 | P | V
2499.23 4359 |-10.41 54 31.65 27.5 1401 | 2957 | 382 | 271 | A | V
2389.52 53.29 |-20.71 74 4172 | 2723 | 13.92 | 2958 | 116 | 41 P | H
2389.94 45.32 -8.68 54 33.75 | 27.23 | 13.92 | 29.58 | 116 | 41 A | H
* 2437 110.15 - - 98.4 27.37 | 13.96 | 2958 | 116 | 41 P | H
* 2437 102.11 - - 90.36 | 27.37 | 13.96 | 29.58 | 116 | 41 A | H
802.11n 2483.76 61.9 -12.1 74 50.01 | 27.46 14 29.57 | 116 | 41 P | H
HT40 2483.5 52.16 | -1.84 54 40.27 | 27.46 14 29.57 | 116 | 41 A | H
CH 06 2389.66 56.85 | -17.15 74 4528 | 2723 | 13.92 | 2958 | 373 | 272 | P | V
2437MHz 2389.8 47.16 -6.84 54 35.59 27.23 | 13.92 | 2958 | 373 | 272 | A |V
* 2437 107.76 - - 96.01 | 27.37 | 13.96 | 2958 | 373 | 272 | P | V
* 2437 99.67 - - 87.92 | 27.37 | 1396 | 2958 | 373 | 272 | A | V
2486.77 54.76 | -19.24 74 42.87 | 27.46 14 2957 | 373 | 272 | P | V
2483.55 4521 | -8.79 54 33.32 | 27.46 14 2957 | 373 | 272 | A | V
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2352.98 51.73 -22.27 74 40.29 27.14 13.89 29.59 106 41 P H
2388.4 43.05 |-10.95 54 31.48 27.23 13.92 | 29.58 | 106 41 A | H
* 2452 109.09 - - 97.33 27.37 13.97 | 29.58 | 106 41 P H
* 2452 100.79 - - 89.03 27.37 13.97 29.58 106 41 A H
802.11n 2489.22 58.78 |-15.22 74 46.84 275 1401 | 2957 | 106 | 41 P | H
HT40 2486.91 50.11 -3.89 54 38.22 27.46 14 29.57 106 41 A H
CH 09 2352 51.87 -22.13 74 40.43 27.14 13.89 | 29.59 | 369 | 298 P |V
2452MHz 2368.1 42.99 -11.01 54 31.54 27.14 13.9 29.59 369 298 A \%
* 2452 106.39 - - 94.63 27.37 13.97 | 29.58 | 369 | 298 P |V
* 2452 98.09 - - 86.33 27.37 13.97 | 29.58 | 369 | 298 A |V
2483.55 57.79 -16.21 74 45.9 27.46 14 29.57 369 298 P \%
2483.55 49.22 -4.78 54 37.33 27.46 14 29.57 | 369 | 298 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 39.15 -34.85 74 58.9 31.29 6.47 57.51 100 0 P H
7266 43.45 -30.55 74 56.33 36.11 8.23 57.22 100 0 P H
802.11n H
HT40 H
CHO03 4844 38.45 -35.55 74 58.2 31.29 6.47 57.51 100 0 P \%
2422MHz 7266 4419 | -29.81 74 57.07 36.11 8.23 | 57.22 | 100 0 P |V
\%
\%
4874 39.2 -34.8 74 58.73 31.36 6.56 57.45 100 0 P H
7311 43.05 -30.95 74 55.94 36.18 8.2 57.27 100 0 P H
802.11n H
HT40 H
CH 06 4874 39.14 -34.86 74 58.67 31.36 6.56 57.45 100 0 P \%
2437MHz 7311 42,84 |-31.16 74 55.73 | 36.18 8.2 57.27 | 100 0 P |V
\%
\%
4904 38.3 -35.7 74 57.62 31.43 6.64 57.39 100 0 P H
7356 43.45 -30.55 74 56.31 36.3 8.17 57.33 100 0 P H
802.11n H
HT40 H
CH 09 4904 37.9 -36.1 74 57.22 31.43 6.64 57.39 100 0 P \%
2452MHz 7356 43.48 | -30.52 74 56.34 36.3 8.17 | 57.33 | 100 0 P |V
V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
30.97 31.77 -8.23 40 39.86 23.74 0.46 32.29 - - P H
72.68 31.16 -8.84 40 50.23 12.51 0.67 32.25 - - P H
130.88 36.28 -7.22 435 50.11 17.37 0.99 32.19 | 100 0 P H
149.31 36.1 -7.4 43.5 50.03 17.2 1.05 32.18 - - P H
365.62 35.06 |-10.94 46 44.79 20.83 16 32.16 - - P H
948.59 3391 |-12.09 46 31.77 30.48 2.66 31 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT20 38.73 33.45 -6.55 40 45.34 19.9 0.5 32.29 100 0 P \%
LF 109.54 29.99 |-1351| 435 44.46 | 16.84 | 0.89 32.2 - - P |V
146.4 32.12 -11.38 43.5 45.98 17.28 1.04 32.18 - - P \%
203.63 28.08 -15.42 43.5 43.89 15.08 1.25 32.14 - - P \%
310.33 29.17 -16.83 46 40.56 19.28 1.48 32.15 - - P \%
936.95 33.7 -12.3 46 32.09 30.06 2.65 311 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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<TXBF Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HN)
2389.905 64.19 | -9.81 74 52.62 | 27.23 | 1392 | 2958 | 144 | 33 P | H
2390 46.88 | -7.12 54 3531 | 27.23 | 1392 | 2958 | 144 | 33 A | H
* 2412 114.17 - - 102,53 | 27.28 | 13.94 | 2958 | 144 | 33 P | H
* 2412 105.15 - - 9351 | 27.28 | 1394 | 2958 | 144 | 33 A | H
802.11ac H
VHT20 H
CH 01 2389.695 57.17 |-16.83 74 45.6 27.23 | 13.92 | 29.58 | 400 5 P |V
2412MHz 2389.905 44.41 -9.59 54 32.84 27.23 | 13.92 | 29.58 | 400 5 AV
* 2412 110.06 - - 98.42 | 27.28 | 13.94 | 29.58 | 400 5 P |V
* 2412 101 - - 89.36 | 27.28 | 13.94 | 29.58 | 400 5 AV
\Y
\Y
2371.46 52.88 |-21.12 74 4137 | 2719 | 13.91 | 2959 | 162 | 32 P | H
2389.94 42,05 |-11.95 54 3048 | 27.23 | 13.92 | 2958 | 162 | 32 A | H
* 2437 114.76 - - 103.01 | 27.37 | 13.96 | 2958 | 162 | 32 P | H
* 2437 105.29 - - 9354 | 27.37 | 13.96 | 29.58 | 162 | 32 A | H
802.11ac 2487.75 56.06 | -17.94 74 44.13 275 14 29.57 | 162 | 32 P | H
VHT20 2483.5 4355 | -10.45 54 31.66 | 27.46 14 29.57 | 162 | 32 A | H
CH 06 2377.34 52.37 | -21.63 74 40.85 | 2719 | 13.91 | 2958 | 369 | 263 | P | V
2437MHz 2389.94 4154 |-12.46 54 29.97 27.23 | 13.92 | 2958 | 369 | 263 | A |V
* 2437 112.72 - - 100.97 | 27.37 | 13.96 | 29.58 | 369 | 263 | P | V
* 2437 103.25 - - 91.5 27.37 | 13.96 | 2958 | 369 | 263 | A | V
2486.77 54.76 | -19.24 74 42.87 | 27.46 14 2957 | 369 | 263 | P | V
2483.55 42.47 | -11.53 54 30.58 | 27.46 14 2957 | 369 | 263 | A | V
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* 2462 115.14 - - 103.32 27.41 13.98 29.57 162 29 P H
* 2462 105.51 - - 93.69 27.41 13.98 29.57 162 29 A H
2483.76 64.63 -9.37 74 52.74 27.46 14 29.57 162 29 P H
2483.52 50.56 -3.44 54 38.67 27.46 14 29.57 162 29 A H
802.11ac H
VHT20 H
CH11 * 2462 112.67 - - 100.85 27.41 13.98 29.57 400 266 P \%
2462MHz | * 2462 102.92 - - 91.1 2741 | 13.98 | 2957 | 400 | 266 | A | V
2483.96 63.73 -10.27 74 51.84 27.46 14 29.57 400 266 P \%
2483.52 48.45 -5.55 54 36.56 27.46 14 29.57 400 266 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4824 38.7 -35.3 74 58.57 31.26 6.42 57.55 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 38.5 -35.5 74 58.37 31.26 6.42 57.55 100 0 P \%
2412MHz vV
\%
\%
4874 38.27 -35.73 74 57.8 31.36 6.56 57.45 100 0 P H
7311 43.47 -30.53 74 56.36 36.18 8.2 57.27 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 38.45 -35.55 74 57.98 31.36 6.56 57.45 100 0 P \%
2437MHz 7311 43.54 | -30.46 74 56.43 | 36.18 8.2 57.27 | 100 0 P |V
\%
\%
4924 38.56 -35.44 74 57.75 31.46 6.7 57.35 100 0 P H
7386 44.84 -29.16 74 57.69 36.37 8.14 57.36 100 0 P H
802.11ac H
VHT20 H
CH11 4924 38.44 -35.56 74 57.63 31.46 6.7 57.35 100 0 P \%
2462MHz 7386 44.06 |-29.94 74 56.91 | 36.37 8.14 | 57.36 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HNV)
2389.24 52.9 211 74 4133 | 2723 | 13.92 | 2958 | 171 | 29 P | H
2389.94 42.74 | -11.26 54 31.17 | 27.23 | 1392 | 2958 | 171 | 29 A | H
* 2422 101.35 - - 89.66 | 27.32 | 1395 | 2958 | 171 | 29 P | H
* 2422 93.22 - - 8153 | 27.32 | 1395 | 2958 | 171 | 29 A | H
802.11ac 2485.79 53.17 |-20.83 74 41.28 | 27.46 14 29.57 | 171 | 29 P | H
VHT40 2483.5 42.06 | -11.94 54 30.17 | 27.46 14 29.57 | 171 | 29 A | H
CH 03 2365.3 53.07 | -20.93 74 4162 | 27.14 13.9 | 2959 | 335 | 281 | P | V
2422MHz 2389.94 4211 | -11.89 54 30.54 2723 | 13.92 | 2958 | 335 | 281 | A | V
* 2422 98.76 - - 87.07 | 2732 | 1395 | 2958 | 335 | 281 | P | V
* 2422 90.27 - - 78.58 | 27.32 | 1395 | 2958 | 335 | 281 | A | V
2486.35 53.74 |-20.26 74 41.85 | 27.46 14 2957 | 335 | 281 | P | V
2483.55 41.85 |-12.15 54 29.96 | 27.46 14 2957 | 335 | 281 | A | V
2384.9 52.56 | -21.44 74 41.03 | 2719 | 13.92 | 2958 | 172 | 29 P | H
2389.8 41.7 -12.3 54 30.13 | 27.23 | 13.92 | 2958 | 172 | 29 A | H
* 2437 102.17 - - 90.42 | 27.37 | 1396 | 2958 | 172 | 29 P | H
* 2437 96.08 - - 84.33 | 27.37 | 1396 | 2958 | 172 | 29 A | H
802.11ac 2488.38 56.61 | -17.39 74 44.67 275 1401 | 2957 | 172 | 29 P | H
VHT40 2483.5 4361 |-10.39 54 31.72 | 27.46 14 29.57 | 172 | 29 A | H
CH 06 2387.14 5251 |-21.49 74 40.94 | 2723 | 13.92 | 2958 | 291 | 269 | P | V
2437MHz 2389.66 4154 |-12.46 54 29.97 27.23 | 13.92 | 2958 | 291 | 269 | A |V
* 2437 97.91 - - 86.16 | 27.37 | 13.96 | 29.58 | 291 | 269 | P | V
* 2437 91.03 - - 79.28 | 27.37 | 1396 | 2958 | 291 | 269 | A | V
2484.32 53.37 |-20.63 74 41.48 | 27.46 14 2957 | 291 | 269 | P | V
2483.5 42,64 |-11.36 54 30.75 | 27.46 14 2957 | 291 | 269 | A | V
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2330.3 52.61 -21.39 74 41.28 27.05 13.87 29.59 111 28 P H
2389.52 41.47 -12.53 54 29.9 27.23 13.92 | 29.58 | 111 28 A | H
* 2452 100.05 - - 88.29 27.37 13.97 | 29.58 | 111 28 P H
* 2452 92.46 - - 80.7 27.37 13.97 29.58 111 28 A H
802.11ac 2483.55 59.69 |-14.31 74 47.8 27.46 14 29.57 | 111 28 P | H
VHT40 2483.83 47.51 -6.49 54 35.62 27.46 14 29.57 111 28 A H
CH 09 2323.44 52.28 |-21.72 74 40.95 27.05 13.87 | 29.59 | 322 | 273 P |V
2452MHz 2389.52 41.34 -12.66 54 29.77 27.23 13.92 29.58 322 273 A \%
* 2452 98 - - 86.24 27.37 13.97 29.58 322 273 P \%
* 2452 89.99 - - 78.23 27.37 13.97 | 2958 | 322 | 273 A |V
2483.76 56.76 -17.24 74 44.87 27.46 14 29.57 322 273 P \%
2483.55 45.73 -8.27 54 33.84 27.46 14 29.57 322 273 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 38.33 -35.67 74 58.08 31.29 6.47 57.51 100 0 P H
7266 43.89 -30.11 74 56.77 36.11 8.23 57.22 100 0 P H
802.11ac H
VHT40 H
CHO03 4844 37.86 -36.14 74 57.61 31.29 6.47 57.51 100 0 P \%
2422MHz 7266 4558 | -28.42 74 58.46 36.11 8.23 | 57.22 | 100 0 P |V
\%
\%
4874 37.99 -36.01 74 57.52 31.36 6.56 57.45 100 0 P H
7311 44.3 -29.7 74 57.19 36.18 8.2 57.27 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 38.05 -35.95 74 57.58 31.36 6.56 57.45 100 0 P \%
2437MHz 7311 43.23 | -30.77 74 56.12 | 36.18 8.2 57.27 | 100 0 P |V
\%
\%
4904 38.63 -35.37 74 57.95 31.43 6.64 57.39 100 0 P H
7356 43.93 -30.07 74 56.79 36.3 8.17 57.33 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 38.99 -35.01 74 58.31 31.43 6.64 57.39 100 0 P \%
2452MHz 7356 43.81 |-30.19 74 56.67 36.3 8.17 | 57.33 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11ac VHT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
70.74 28.49 -11.51 40 47.82 12.27 0.63 32.26 - - P H
139.61 36.36 -7.14 43.5 50.2 17.32 0.94 32.18 - - P H
147.37 36.65 -6.85 43.5 50.54 17.25 0.95 32.18 100 0 P H
256.98 34.32 -11.68 46 45.83 19.28 1.26 32.15 - - P H
275.41 34.6 -11.4 46 46.41 18.94 1.31 32.15 - - P H
941.8 34.47 -11.53 46 32.62 30.25 2.45 31.05 - - P H
H
H
H
H
2.4GHz H
802.11ac H
VHT20 3291 33.78 -6.22 40 42.71 22.89 0.45 32.29 100 0 P \%
LF 40.67 33.71 -6.29 40 46.61 18.87 0.48 32.29 - - P \%
69.77 33.51 -6.49 40 52.95 12.16 0.63 32.26 - - P \%
431.58 34.46 -11.54 46 42.05 22.8 1.69 32.16 - - P \%
884.57 36.81 -9.19 46 36.59 29.08 245 31.48 - - P \Y
916.58 374 -8.6 46 36.74 29.31 2.44 31.27 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

HIV Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBpV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBpV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBpV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpyV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : B48 of B48
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Appendix C. Radiated Spurious Emission Plots

: ) Temperature : 24.5~25.3°C
Test Engineer : Alex Jheng, Fu Chen, and Wilson Wu : —
Relative Humidity : (49~53%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : C1 of C175
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<CDD Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Fundamental

A (@Buvim) Date: 20190326 el (9BuVim) Date: 20190326

1050 1 1050

/ PEAK_74]

525
359 35
175 5
310 2520, 740, 2360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode 110 Mode 110
Power 235 Power 235
1 (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 / 1054)
/
a5 a1
/
700 700
| s
52 525 ]
N A O A SRS S
350 354
175 1
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode 110 Mode 10
Power 235 Power 235

TEL : 886-3-327-3456 Page Number : C2 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

1 (¢Buvim) Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
1050 e 1050
pEAK 74
00| 00| L
359 35
175 5
310 2520, 740, 2360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode 110 Mode 110
Power 235 Power 235
1 (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1050
.
a5 // a1
700 al 700
[ AVG 54
52
350
175 1
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project +911110 Project 911110
Mode 110 Mode 10
Power 235 Power 235

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

1 (¢Buvim) Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
1050 \ 1050
o) \ e
s pEAK 74
700 / 700 :
29 i et 29 MWW«W»WMWWJ SE———
359 35
175 5
3102320, 340, Z0. 2580, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 11110
Mode B Mode B
Power :225 Power 225
A (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 f - 105
700 700
SZ o AVG 54
o
FRVAR I L\
350
175 1
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
+03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project :911110 Project 911110
Mode B Mode 1
Power :225 Power 225

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Horizontal Fundamental

A (@Buvim) Date: 20190326

peaK o 74
" V\
|

430 2440, 250, 2460, 70 2850, 2490, E
Frequency (MH2)

site $03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak Rl Left blank

A (@BuVim) Date: 2019.03.26

\
AvG_E 54|
525

430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
ite +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120b_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Detector : Peak
Avg. e 2o Left blank

TEL : 886-3-327-3456 Page Number : C5 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

1 (¢Buvim) Date: 20190326 el (@Buvim) Date: 2019.03.25
1225 1225
1050) N 1050
a7 a1
pEAK 74
700 700
; o] LN
359 35
175 5
3102320, 340, Z0. 2580, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 11110
Mode B Mode B
Power :225 Power 225
A (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
105.0) /‘ 105.0)
/
700 700
| i
52
—t 1
350
175 1
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911110 Project 911110
Mode B Mode 1
Power :225 Power 225

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20190326

\ e o 74

430 2440, 250, 2460, 70 2850, 2490, E
Frequency (MH2)

site $03CHI3-HY

Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak moe oo Left blank

Power. 225

A (@BuVim) Date: 2019.03.26

\ VG BE 54
525 \/‘
_ 1

175
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
+03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120b_1241 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. re i Left blank

Power. 225

TEL : 886-3-327-3456 Page Number : C7 of C175
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1 (¢Buvim) Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
[T e— 1050
a7 a1
pEAK BE 74 pEAK 74
700 \ 700
1
525 R e s — B e e =
35 35
175 5
1460 2463.2465.2467 24692471 455.2491 2493, 24552457, 2 000 500 150, B0 50 2700, 3000
Frequency (Wiz)
site $03CHI3-HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode 12 Mode 12
Power 1195 Power 195
A (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1050
a5 a1
700 700
v BE b AVG 54
525 525
M~ 1 [ 1] o
3s.f S
175 1
1460 2463.2465.24672469. 2471, 469.24912493.2495.2457. 2 000 300 1500, B0 2500 2700, 3000
Frequency (Miz)
+03CHI3HY ite 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode 12 Mode 12
Power 1195 Power 195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 (¢Buvim) Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
10500~ 1050
o5 \ a1
pEAK BE 74 pEAK 74
nd NI 100
|
525 i i BRI S 525 i SR
35 35
175 5
1460 2463.2465.2467 24692471 455.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI3-HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode 12 Mode 12
Power 1195 Power 195
A (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1050
a5 a1
700 700
FQ\/\’\N AvG_BE 54 AV 54
525 525
. BN B | RS
— S S AN AN (S
3s.f 354
175 175
1460 2463.2465.24672469. 2471, 469.24912493.2495.2457. 2 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
+03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode 12 Mode 12
Power 1195 Power 195

TEL : 886-3-327-3456 Page Number 1 C9 of C175
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR911110C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2019.03.26 1 080 Date: 20190326
1225 1225
1
1059 /“" 105.)
a1 o5
/ .
700) 70| I
29 iy e sT—— L secrmmsmnsr:
350 350
15| 175
510 2320 7300 7360, 00, 200, 2415 00 300 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (H1)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :911110 Project 1911110
Mode 13 Mode 13
Power. 218 Power 118
) @Buvim) Date: 20190326 o 0B Date: 20190326
1225 1225
1059 ] 105.)
i
700) / 700
52 0 ! A6 54
% J || P —
S0 A ! N SO B
350 350
15| 75|
510 2320 7500 7360 7300 200 215 00 300 500 1706 1900 00 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector Peak Detector Peak
Avg . Project :o11110 Project 11110
Mode 13 Mode. 3
Power. 218 Power 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

1 (¢Buvim) Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
1050 | 1050
/
a7 a1
pEAK 74
700 700
B =
359 35
175 5
310 2520, 740, 2360, 780, 2400, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode 13 Mode 13
Power :18 Power 18
1 (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1050
—
r
700 700
SZ o AVG 54
o T
N -
O S SO
350 354
175 1
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project +911110 Project 911110
Mode 13 Mode 13
Power :18 Power 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

1 (¢Buvim) Date: 20190326 el (@Buvim) Date: 2019.03.25
1225 1225
|
a7 MJ/ a1 |
v ]
700 700 ‘ \’
S P - S R RO AU 1 1 S et
359 35
175 5
3102320, 340, Z0. 2580, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode 14 Mode 114
Power i23 Power 23
A (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050) ~ \\ 1050
a5 a1
700 700 X ‘
| AVG 54
52 525 ]
/ S A NS
P AU VOO
350 354
175 1
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project +911110 Project 911110
Mode 114 Mode 14
Power :23 Power 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

A (@Buvim) Date: 20190326

N PEAK_BE 74

-
S
525 et
B e e
ecnc i
sre a0y
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
EELTO00 0006z VW 300000KH SWT A
Detector :Peak
Peak ot ositiio Left blan
Mode 214
[
e
—
T AVG_BE 54|
523 ] —
—
. T e e
Fenc i
e oy
(Condition 2 AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ottt Left blan
Mode 214
Power :23

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

1 (¢Buvim) Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
o
1050 [ 1050
o
87.5| /,Wf 875
~ pEAK 74
709 M’A 700
14"
525 b i o AN R Pt | 25
359 35
175 5
3102320, 340, Z0. 2580, 2400, 220, 2440, 2 000 300, 150, B0 0. 2700, 3000
Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode 14 Mode 114
Power i23 Power 23
A (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1050
a5 j/\\\ a1
700 / 700
e AVG 54
52 el 525 L ———
BN R A R SO IS B o
350 354
175 1
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 300 150, B0 2500, 2700, 3000
Froquency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode 114 Mode 14
Power :23 Power 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20190326

k"“w\, PEAK_BE 74
700) o

S
: e
e W mw we w7
Taenc
e sy
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
- RBWHO00000KHz VOW-5000000KHz SWT Auto
Detector :Peak
Peak pojectoiilio Left Blan
Mode 214
e 22
~
- e e 34
525 P -
S
" T s e
Taaerc i
e oscrzHy
(Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Detector : Peak
Avg. e 2o Left Blank
Power 123

TEL : 886-3-327-3456 Page Number : C15 of C175
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Fundamental

A (@Buvim) Date: 20190326 el (9BuVim) Date: 20190326

1o5n”’\‘""‘“‘~\ 1050

875 \\”\« 875
PEAK_BE 74 PEAK 74|

00| M\"\\ 700]
et s

I
525 R e — 525

I T————

350 350
15| iz
460 2463.2465.2467 2469 2471 455.2491 2493, 24552457, 2 000 o0 S0 o0 Te00 Zon 200 2600 Z700. 3000
Frequency (i) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition < PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Defector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode :15 Mode :15
Power 16 Power 16
) @Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
tosof 1 1054)
——
700 e 704

\ Avq e 54| VG 54

3s.f 354
175 1
1460 2463.2465.24672469. 2471, 469.0491.2453 24952497, 2 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Freaquency (Milz) Freauency (MHz)
+03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode 115 Mode 115
Power :16 Power 16

TEL : 886-3-327-3456 Page Number : C16 of C175
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

1 (¢Buvim) Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
105.0p e 1050
a7 a1
pEAK BE 74 pEAK 74
700 700
525 B 525 o | it
359 35
175 5
1460 2463.2465.2467 24692471 455.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI3-HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode 115 Mode 115
Power :16 Power 16
A (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1050
e
700 S 700
~__
v BE b AVG 54
525 S
L] ]
350
175 1
1460 2463.2465.24672469. 2471, 469.24912493.2495.2457. 2 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
ite +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode 115 Mode 15
Power :16 Power 16

TEL : 886-3-327-3456 Page Number : C17 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2019.03.26 1 080 Date: 20190326
1225 1225
1
1059 = 105.)
s / s
pEAK 74
0 ; 700 | \
ol | sttt
5244 R i R e
350 350
15| 175
510 2320 7300 7360, 00, 200, 2415 00 300 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (H1)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +911110 Project 1911110
Mode :16 Mode 16
Power. 1165 Power 1165
) @Buvim) Date: 20190326 o 0B Date: 20190326
1225 1225
1059 105.)
700) 700
o o A6 54
] 1 S| -
350 350
15| 75|
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI3-HY 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
Avg . Project 911110 Project 911110
Mode 116 Mode. 16
Power. 1165 Power 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C18 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

1 (¢Buvim) Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
1050 et 1050
o
a7 a1
pEAK 74
00| 00| . L
524 e | LN o
359 35
175 5
310 2520, 740, 2360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode :16 Mode 116
Power 1165 Power 165
1 (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1050
700 700
AVG 54
52 525 T
350 o T
175 1
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode :16 Mode 16
Power 1165 Power 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C19 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Horizontal

Fundamental

1 (¢Buvim) Date: 20190326 el (@Buvim) Date: 2019.03.25
1225 1225
-
1050 / 1050
v [
a7 a1
pEAK 74
700 700
‘ N
525 i A i A e B 525
359 35
175 5
3102320, 340, Z0. 2580, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 11110
Mode 17 Mode 17
Power i23 Power 23
A (¢Buvim) Date: 2019.03.26 evel (BuVim) Date: 2019.03.26
1225 1225
1050 = 1050
a5 a1
!
AVG 54
= — % =
350
175 1
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector Peak Detector Peak
AVg . Project 911110 Project 11110
Mode 7 Mode 17
Power :23 Power 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1 Horizontal Fundamental
S
105.0/ \
75 \MM_\““W«\,
Ny, pEAK B 73
9 WMM\V
52.5| W%mmw
R
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
R T005000R 7 VoW S000000E ST
Detector : Peak
Peak oottt Left blank
Mode 117

Avg.

A (@BuVim)

Date: 2019.03.26

~
700 S
~_
s o
525 R —
|
359
19
T S NN e
reasonc iy
ite {03CHIZHY
(Condition 2 AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Project ‘ono
Mode 217
Power 123

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Vertical

Fundamental

) @B Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
e
1050 1050
a7 a1
o pEAK 74
700 00| T \
5280 e | EX J R T
359 35
175 5
3102320, 340, Z0. 2580, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 11110
Mode 17 Mode 17
Power i23 Power 23
) @Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1050
a5 f\ a1
00 // 700
-
| AVG 54
52
350
175 175
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
e +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project +911110 Project 911110
Mode 17 Mode 17
Power :23 Power 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C22 of C175



seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20190326

700 M"“'w
"
.
o B AU
e W mW we w7
Taenc
site ‘oscuiz sy
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
- RBWHO00000KHz VOW-5000000KHz SWT Auto
Detector :Peak
Peak pojectoiili0 Left Blan
Mode 217
e 28

~ Ave_Be 54
525 R =
350
175

430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
ite +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Detector : Peak
Avg. e 2o Left Blank
Power 123

TEL : 886-3-327-3456 Page Number : C23 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

1 (¢Buvim) Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
10507 T 1050
a7 M\\_\h a1
pEAK BE 74 pEAK 74
700 \M 700
i o
525 R A L e Seomitisntsne
359 35
175 5
1460 2463.2465.2467 24692471 455.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI3-HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 11110
Mode 218 Mode 118
Power :15 Power 15
A (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1050
700 T~ 700
L v BE b AVG 54
525 525 5
ol LT P
—— S R S
350 354
175 1
1460 2463.2465.24672469. 2471, 469.24912493.2495.2457. 2 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
+03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode 118 Mode 18
Power :15 Power 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

Avg.

\\\ Avq e 54|
525 S
.
350
175
450 7463.2465.2467.2469.2471 469.7491.2493. 4952497, 2
Frequency (Miz)
ite +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak
Project +911110
Mode. :18
Power. 115

) @B Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
1050 1054
e
——
a1 a7
pea e 74 pEAK 74
700) 704
e J
iz = z PR SR
525 e e e e 525 ot
350 350
15| iz
460 2463.2465.2467 2469 2471 455.2491 2493, 24552457, 2 000 o0 S0 o0 Te00 Zon 200 2600 Z700. 3000
Frequency (i) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector +Peak Detector +Peak
Peak Project +911110 Project 11110
Mode :18 Mode 118
Power :15 Power 15
) @Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1054)
e e o)
N

VG 54

75
000 300, 1500, 1700 1%00. 2100 2300, 2600. 2700, 3000
Frequency (MiHz)
03CHI3-HY
Condition * AV6_54 3m HORN_9120D_1241 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Deftector Peak
Project 11110
Mode 18
Power. 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Horizontal

Fundamental

) (@Buvim) Date: 2019.03.26 1 080 Date: 20190326
1225 1225
1
1059 /«/V\\A\ 105.)
a1 o5 1
| ——
700) 70|
‘ N
st
S I ——— 2L e e
350 350
15| 175
5102320, =Ty 7360 7300, 7400 720 2440, 24 00 300 500 1700 1900 2100 7300 2500 2700 3000
Frequency (HHz) Frequency (H1)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +911110 Project 1911110
Mode 119 Mode 19
Power. 14 Power 114
) @Buvim) Date: 20190326 o 0B Date: 20190326
1225 1225
1059 105.) "
Ty
a7 | #75)
\
00 / \ 700
“ o ha . \ e 5
O A NS I R | | ————
350 3o
15| 75|
5102320, 740 7560 7360 700 20 240 28 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (HHr) Frequency (WHz)
site $03CHI3-HY 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3 000KHzZ SWT:Auto
Derector +Peak Detector Peak
Avg . Project 911110 Project 911110
Mode 119 Mode. 19
Power. 14 Power 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C26 of C175



seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

1 Horizontal Fundamental

A (@Buvim) Date: 20190326

PEAK_BE 74
700)

|
525 Bl e = PPN
Taenc
e sy
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
- RBWHO00000kHz VOW-5000000KHz SWT Ao
Detector :Peak
Peak pojectoiilio Left Blan
Mode 219
e 14
N
R B — AVG_BE 54|
525 T —— —
S
" T s e
Taaerc i
e oscrzHy
(Condition 2 AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. re S Left Blank

Power. ‘14

TEL : 886-3-327-3456 Page Number 1 C27 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Vertical

Fundamental

) @B Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
1050 1050 1
Ve, \
a7 a1
00| 00| ]
Lo
L S TS TN EX y— sttt
359 35
175 5
3102320, 340, Z0. 2580, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode 119 Mode 119
Power i14 Power 1
) @Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1050
1
w73 fj ’V\‘\ o7
700 700
W I
52 525 7
350 s
175 175
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
ite +03CHI3HY ite 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode 119 Mode 19
Power i14 Power 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Vertical Fundamental

A (@Buvim) Date: 20190326

[

a75]
PEAK_BE 74

Avg.

N
——
M"”Mku 1
T NN e e
s
e oy
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
RBWI000000KH: VoW 2000000KHz SWT-Auto
Detector :Peak
Peak ot osiiiio Left blan
Mode 219
P16

709
AvG_E 54|

R e )
Fewenc
o oy
(Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
MO0 00K I VL 000042 WA
Detector :Peak
o oo Left blank
Mode 119
Power 114

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Horizontal

Fundamental

Peak

A (@Buvim) Date: 20190326
1225
1050) S
]
a75]
700 oA
52 A S o S
350
175
3102320, 7540, 2360, 2360, 2400, 220, 2a40. 24
Frequency (MH2)
site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

el (9BuVim)

Date: 20190326

PEAK 74|

S —

(PO PR——— e

|

000 300, 1500, 1700, 1500 2100 2300,
Frequency (MiHz)
Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120>_1241 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Defector +Peak

2500,

2700, 3000

Project +911110 Project 91110
Mode 120 Mode 120
Power :15 Power 15
A (¢Buvim) Date: 2019.03.26 evel (BuVim) Date: 2019.03.26
1225 1225
1050 1050
e
a5 a1
700 700
PO
o VG 54
52 -~ 525 7 =
350 354
175 1
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
+03CHI3HY ite 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode 120 Mode 20
Power :15 Power 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C30 of C175



seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

1 Horizontal Fundamental
o S
09 | S .
525 i
R
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak e Left blank

A (@BuVim) Date: 2019.03.26

0 \’\
|

2] AvG_E 54|
TN
350
175
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
ite +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector : Peak
Avg. e 2o Left blank
Power 215

TEL : 886-3-327-3456 Page Number : C31 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Vertical

Fundamental

1 (¢Buvim) Date: 20190326 el (@Buvim) Date: 2019.03.25
1225 1225
1050 1050
ey e
pEAK 74
700 700
e il
528 528 | s tiinti
359 35
175 5
3102320, 340, Z0. 2580, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 91110
Mode 120 Mode 120
Power :15 Power 15
A (¢Buvim) Date: 2019.03.26 evel (BuVim) Date: 2019.03.26
1225 1225
1050 1050
a5 a1 |
700 700
L / AVG 54
52 g 525 —
350 354
175 1
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
ite +03CHI3HY ite 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector Peak Detector +Peak
AVg . Project 911110 Project 11110
Mode 20 Mode 20
Power :15 Power 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C32 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 20190326

Y e N W,

a75]
700)

PEAK_BE 74
[ SNSRI Y

525 |

350

175

430 2440, 250, 2460, 70 2850, 2490, E
Frequency (MH2)
site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :911110
Mode. 20
Power. 115

Left blank

Avg.

A (@BuVim)

Date: 2019.03.26

AvG_E 54|
525 B
|
350
175
430 2840, 250, 260, 2470, 2480, 2490, 2
Frequency (MiHz)
ite +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

Project +911110
Mode. 20
Power. 115

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C330of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Horizontal

Fundamental

) @B Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
1050 1050
00| 00| +
7 ] L A
525 : w8 SRR it
359 35
175 5
3102320, 340, Z0. 2580, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 911110
Mode s21 Mode s21
Power i12 Power 12
) @Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1050
a5 a1
700 700
SZ o AVG 54
e
, N/w O R O R m
350 354
175 175
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300, 200, 2700, 3000
Froquency (MHz) Frequency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode s21 Mode 21
Power i12 Power 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C34 of C175



seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

1 Horizontal Fundamental

/«Mﬂ-../«v\/’_‘ T
sl
RS
525 M«
T NN e e
s
e oy
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
RBWI000000KH: VoW 2000000KHE SWT At
Detector :Peak
Peak et osiiiio Left blan
Mode 221
P a2

700/
AvG_E 54|
525
350
175
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
ite +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. re o Left blank

Power. 12

TEL : 886-3-327-3456 Page Number : C350of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Vertical

Fundamental

1 (¢Buvim) Date: 20190326 el (@Buvim) Date: 2019.03.25
1225 1225
1050 1050
et
a7 a1
pEAK 74
700 M 700 j k
! e 529 Yttt
359 35
175 5
3102320, 340, Z0. 2380, 2400, 220, 2440, 2 000 300, 150, B0 0. 2700, 3000
Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 911110
Mode s21 Mode s21
Power i12 Power 12
A (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1050
a5 a1
700 700
SZ o AVG 54
o
; e O IO A v 4| e
350 50~
175 1
3102320, 240, 260, 360, 2400, 220, 2440, 2 000 300 150, 700 2500, 2700, 3000
Froquency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AVg . Project +911110 Project 911110
Mode s21 Mode 21
Power i12 Power 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C36 of C175



seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20190326

PEAK_BE 74
700)
)

= e = we e w3
e i
e sy
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
100000081 VEWES000000kH: SWT A
Detector :Peak
Peak o ottt Left blank
Mode 221
12

00—
AvG_E 54|
525 e

175
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
ite +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. re o Left blank

Power. 12

TEL : 886-3-327-3456 Page Number : C37 of C175
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

A (dBuvim) Date: 20190329 2 a8y Date: 2019.03.29
1225 1225)
1059 1052
a75) 815
PEAK 74 PEAK 74
709 700
AV 54 avd 54|
5. 7 52
1
359 359
175 175
000 4000, 6000, 8000, 10000 12000. 14000 16000, 18000 20000, 22000, 250 000 4000, 6000, 6000, 10000, 12000. 14000 16000, 1000, 20000 22000 26000
ey (hz) Freauency (M)
Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector +Peal
Project :911110 Project 1110
Mode :10 Mode :10
Power :235 Power 235

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C38 of C175

Report No. : FR911110C




seonron tas.  FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

1 (¢Buvim) Date: 20190329 el (@Buvim) Date: 2019.03.29
1225) 1225)
1050 1050]
o75) o75
PEAK 74 PEAK 74
700 700
VG 54| ave 54
52 52
3 2
559 350 |
175 175
000 4000, G000, 8000, 10000, 12000. 14000. 16000, 16000, 20000, 22000, 2 000 4000, 6000, G000, 10000, 12000. 14000. 16000. 18000, 20000 22000. 25000
Freaquency (MHz)
site $03CHI3HY site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector Peak
Project +911110 Project $911110
Mode B Mode 1
Power 225 Power 225

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C39 of C175



seonron tas.  FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20190329
1225
1050)
a75]
PEAK 74
700)
VG 54
52
2
350
175
000 4000, 6000. 8000, 10000. 12000 14000, 16000. 13000 20000 22000. 2
Frequency (MHz)
site $03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL
Detector +Peak
Project :911110
Mode. 12
Power. 1195

Date: 20190329

el (9BuVim)
1225
1050
a75)
pEAK 74|
700]
AvG 54
52
1 2
350)
75
000 4000 6000, G000, 10000, 12000. 14000. 16000 13000 20000, 22000. 25000
Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector Peak
Project +911110
Mode 12
Power. 195

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C40 of C175



seonron tas.  FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak
Avg.

A (dBuvim) Date: 20190329 2 a8y Date: 2019.03.29
1225 1225)
1059 1052
a75) 815
PEAK 74 PEAK 74
709 700
AV 54 avd 54|
5. 52
! 1
359 359
175 175
000 4000, 6000, 8000, 10000 12000. 14000 16000, 18000 20000, 22000, 250 000 4000, 6000, 6000, 10000, 12000. 14000 16000, 1000, 20000 22000 26000
ey (hz) Frequency (MHZ)
Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector +Peal
Project :911110 Project 1110
Mode 13 Mode 13
Power 118 Power 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C41 of C175

Report No. : FR911110C




seonron tas.  FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

1 (¢Buvim) Date: 20190329 el (@Buvim) Date: 2019.03.29
1225) 1225)
1050 1050]
o75) o75
PEAK 74 PEAK 74
700 700
VG 54| ave 54
52 52
2 1 2
- - |
175 175 ‘
000 4000, G000, 8000, 10000, 12000. 14000. 16000, 16000, 20000, 22000, 2 000 4000, 6000, G000, 10000, 12000. 14000. 16000. 18000, 20000 22000. 25000
Freaquency (MHz)
site $03CHI3HY site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector Peak
Project +911110 Project s911110
Mode 114 Mode 14
Power 23 Power 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C42 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20190329
1225
1050)
a75]
PEAK 74
700)
VG 54
52
. 2
350
175
000 4000, 6000. 8000, 10000. 12000 14000, 16000. 13000 20000 22000. 2
Frequency (MHz)
site $03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL
Detector +Peak
Project +911110
Mode. :15
Power. ‘16

Date: 20190329

el (9BuVim)
1225
1050
a75)
pEAK 74|
700]
AvG 54
52
2
1
350)
75
000 4000 6000, G000, 10000, 12000. 14000. 16000 13000 20000, 22000. 25000
Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector Peak
Project +911110
Mode 15
Power. ‘16

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C43 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 20190329

PEAK 74

AVG 54

000 4000, 6000. 8000. 10000, 12000 14000,
cy ()

Site £ 03CHI3-HY

)

Condition :PEAK_74 3m HORN_9120D_1241 HORTZONTAL
Detector +Peak

Project :911110

Mode. 116

Power. 1165

6000, 18000, 70000, 22000, 250

) a8y

Date: 20190329

PEAK 74

avG 54

350)
175
000 4000 G000, 8000 10000 12000. 14000. 15000 18000 20000, 22000. 25000
Frequency (HHz)
Site £ 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Defector +Peal
Project 11110
Mode 116
Power 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C44 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20190329
1225
1050)
a75]
PEAK 74
700)
VG 54
52
2
350
175
000 4000, 6000. 8000, 10000. 12000 14000. 16000. 13000 20000 22000. 2
Frequency (MHz)
site $03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL
Detector +Peak
Project +911110
Mode. 17
Power. 23

Date: 20190329

el (9BuVim)
1225
1050
a75)
pEAK 74|
700]
AvG 54
52
1 2
359 |
75 ‘
000 4000, 6000, G000, 10000, 12000. 14000. 16000 13000 20000, 22000. 25000
Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector Peak
Project +911110
Mode 17
Power. 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C45 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20190329
1225
1050)
a75]
PEAK 74
700)
VG 54
52
. 2
350
175
000 4000, 6000. 8000, 10000. 12000 14000, 16000. 13000 20000 22000. 2
Frequency (MHz)
site $03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL
Detector +Peak
Project :911110
Mode. 118
Power. 115

Date: 20190329

el (9BuVim)
1225
1050
a75)
pEAK 74|
700]
AvG 54
52
2
1
350)
75
000 4000 6000, G000, 10000, 12000. 14000. 16000 13000 20000, 22000. 25000
Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector Peak
Project +911110
Mode 18
Power. 115

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C46 of C175



seonron tas.  FCC RADIO TEST REPORT

Report No. : FR911110C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO3 2422MHz

Horizontal

Vertical

Peak

Avg.

A (dBuvim) Date: 20190329 2 a8y Date: 2019.03.29
1225 1225)
1059 1052
a75) 815
PEAK 74 PEAK 74
709 700
AV 54 avd 54|
5. 52
2 2
1 1
359 359
175 175
000 4000, G000, 8000, 10000 12000. 14000 16000, 18000 20000, 22000, 250 000 4000, 6000, G000, 10000, 12000, 14000 16000, 1000, 20000 22000 26000
ey (hz) Freauency (M)
Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector +Peal
Project :911110 Project 1110
Mode 119 Mode 19
Power 114 Power 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C47 of C175




seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

1 (¢Buvim) Date: 20190329 el (@Buvim) Date: 2019.03.29
1225) 1225)
1050 1050]
o75) o75
PEAK 74 PEAK 74
700 700
VG 54| ave 54
52 52
2 2
1 P i
359 350
175 175 ‘
000 4000, G000, 8000, 10000, 12000. 14000. 16000, 16000, 20000, 22000, 2 000 4000, 6000, G000, 10000, 12000. 14000. 16000. 18000, 20000 22000. 25000
Freaquency (MHz)
site $03CHI3HY site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector Peak
Project +911110 Project $911110
Mode :20 Mode 20
Power 115 Power :15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C48 of C175



seonron tas.  FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

Horizontal Vertical

Peak

Avg.

1 (¢Buvim) Date: 20190330 el (@Buvim) Date: 20190330
1225) 1225)
1050 1050]
o75) o75
PEAK 74 PEAK 74
700 700
VG 54| ave 54
52 52
2
1 1
359 350
175 175
000 4000, G000, 8000, 10000, 12000. 14000. 16000, 16000 20000, 22000, 250 000 4000, 6000, G000, 10000, 12000. 14000. 16000. 18000, 20000 22000, 25000
Freaquency (MHz)
site $03CHI3HY site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector Peak
Project +911110 Project $911110
Mode s21 Mode 21
Power 12 Power 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C49 of C175



seonron tas.  FCC RADIO TEST REPORT

Report No. : FR911110C

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT40 LF

Horizontal Vertical

QP/
Peak

Date: 2019-04.01 ) a8y

Date: 20190401

[ i —

E
. s . L. .
309 =S sooft |3 k o
e / U‘W\{ \WWMM 209 \,f“ W\/ A, gt
- B T

ap

A
4nv041—‘

ap)

0. 200 300 400 00 G0 700 800 900, 0 100 200, 300 400, 0 w0 7
Freauency (MHz) Frequency (MHD)
Site +03CHI3-HY Site $03CHI3-HY
Condition QP 3m BILO6_37059401 HORTZONTAL Condition QP 3m BILOG_37059&01 VERTICAL
Detector +Peak Detector +Peak
Project :911110 Project 911110
Mode 156 Mode :56

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C50 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2019.03.27 1 080 Date: 20190327
1225 1225
1
1059 105.)
a1 / o5
pEAK 74
700 700 [
525) : o 525 N——— coemre
350 350
15| 175
510 2320 730 7360, 00, 200, 2415 00 300 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +911110 Project 1911110
Mode 22 Mode 22
Power. 1195 Power 1195
) @Buvim) Date: 2019.03.27 o 0B Date: 20190327
1225 1225
1
1059 /\ 105.)
875 / 87
700) / 700
/
et i o LS E—
S I A SR S
350 350
15| 75|
510 2320 7500 7360 7300 200 215 00 300 500 1706 1900 00 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI3-HY 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector Peak Detector Peak
Avg . Project 911110 Project 911110
Mode 22 Mode. 22
Power. 1195 Power 195

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

1 (¢Buvim) Date: 2019.03.27 el (@Buvim) Date: 2019.03.27
1225 1225
1050 1050
a7 a1
pEAK 74
700 700
s29) ! 524 WILORVEIpm
359 35
175 5
310 2520, 740, 2360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 91110
Mode 22 Mode 22
Power 1195 Power 195
1 (¢Buvim) Date: 2019.03.27 evel (@Buvim) Date: 2019.03.27
1225 1225
1050 1050
a5 a1
700 700
SZ o AVG 54
e
J [ A A | | —
350 sl
175 1
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
+03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode 22 Mode 22
Power 1195 Power 195

TEL : 886-3-327-3456 Page Number : C52 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

1 @BV

)

Date: 20190330

el (9B

Date: 20190330

1225 1225
1050 1050
a7 a1
pEAK 74
700 700
B 525 MWNW;,WW} i
359 35
175 5
3102320, 340, Z0. 2580, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 91110
Mode 23 Mode i23
Power i215 Power 215
A (¢Buvim) Date: 2019.03.30 evel (@Buvim) Date: 2019.03.30
1225 1225
1059 \\\ 105.0]
a5 \ a1
AVG 54
52 i 525 1 =
B, NI
350
175 1
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project +911110 Project 911110
Mode i3 Mode 2
Power i215 Power 215

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

A (@Buvim) Date: 20190330

\/\ PEAK_BE 74
N

Avg.

L”\wm\%\ ave o 54

SN

175
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
ite +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120b_1241 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector +Peak
Project +911110
Mode. 23
Power. :215

]
T I e e
s
e oy
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
RBWI000000KH: VoW 2000000KHE SWT At
Detector :Peak
Peak ot ositiio Left blan
Mode 123
(.

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

1 (¢Buvim) Date: 2019.03.30 el (@Buvim) Date: 2019.03.30
1225 1225
1050 1050
a7 a1
pEAK 74
700 700 i
$ ,mmw Aot
29 S Wa————
359 35
175 5
3102320, 340, = 2580, 240, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 91110
Mode 23 Mode i23
Power i215 Power 215
A (¢Buvim) Date: 2019.03.30 evel (@Buvim) Date: 2019.03.30
1225 1225
1050 1050
a5 a1
700 i 700
SZ AVG 54
A I
350 .«
175 1
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
+03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode i3 Mode 2
Power i215 Power 215

TEL : 886-3-327-3456 Page Number : C55 of C175
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Vertical Fundamental

A (@Buvim) Date: 20190330

1050

700 ™
N
S
T NN e e
s
e sy
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
RBWI000000KH: VoW 2000000KHz SWT-Auto
Detector :Peak
Peak ot ositiio Left blan
Mode 123
(.
105.0| //W\
N

- AvG_E 54|
525

R i
350
175
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
ite +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120b_1241 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. re oo Left blank

Power. :215

TEL : 886-3-327-3456 Page Number : C56 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

1 (¢Buvim) Date: 2019.03.30 el (@Buvim) Date: 2019.03.30
1225 1225
r0s0l 1050
a7 a1
pEAK BE 74 pEAK 74
700 700
e z
525 T seaf
35 35
175 5
1460 2463.2465.2467 24692471 455.2491 2493, 24552457, 2 000 500 150, B0 50 2700, 3000
Frequency (Wiz)
site $03CHI3-HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode 24 Mode 24
Power :19 Power 19
A (¢Buvim) Date: 2019.03.30 evel (@Buvim) Date: 2019.03.30
1225 1225
1050 1050
a5 a1
700 \/\ 700
™ g o s
525 e 525
1 N R .
~— 1 A N —
3s.f 354
175 1
1460 2463.2465.24672469. 2471, 469.24912493.2495.2457. 2 000 300 1500, B0 2500 2700, 3000
Frequency (Miz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode ‘24 Mode 24
Power :19 Power 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

1 (¢Buvim) Date: 2019.03.30 el (@Buvim) Date: 2019.03.30
1225 1225
10500~ 1050
a7 a1
pEAK BE 74 pEAK 74
700 T 700
~
i Voo semtsscsosd
. oD I e R e
359 35
175 5
1460 2463.2465.2467 24692471 455.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode 24 Mode 24
Power :19 Power 19
A (¢Buvim) Date: 2019.03.30 evel (@Buvim) Date: 2019.03.30
1225 1225
10500 1050
a5 a1
700 700
v BE b AVG 54
525
A= L !
L
350
175 1
1460 2463.2465.24672469. 2471, 469.24912493.2495.2457. 2 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project +911110 Project 911110
Mode ‘24 Mode 24
Power :19 Power 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2019.03.27 1 080 Date: 20190327
1225 1225
1
1059 =5 105.)
a1 o5
pEAK 74
700 700 } L
T LT TN L
350 350
15| 175
510 2320 7300 7360, 00, 200, 2415 00 300 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI3-HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +911110 Project 1911110
Mode :25 Mode 25
Power. 1165 Power 1165
) @Buvim) Date: 2019.03.27 o 0B Date: 20190327
1225 1225
1059 105.)
1
w9 / e
52 0 ___’_J t A6 54
350 350] —
15| 75|
510 2320 7500 7360 7300 200 215 00 300 500 1706 1900 00 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI3-HY 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AVG_54 3m HORN_91200_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
Avg . Project so11110 Project 911110
Mode :25 Mode. 25
Power. 1165 Power 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

2 Vertical Fundamental

A (@Buvim) Date: 20190327 el (9BuVim) Date: 20190327
1225 1225
1050) 1050
a75] a75)

PEAK 74|

700 700/ f
S

I — T

359 35
175 5
310 2520, 740, 2360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 91110
Mode :25 Mode :25
Power 1165 Power 165
1 (¢Buvim) Date: 2019.03.27 evel (@Buvim) Date: 2019.03.27
1225 1225
1050 1050
a5 a1
700 700
52 % At
’ |-
350
175 1
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
+03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode :25 Mode 2
Power 1165 Power 165

TEL : 886-3-327-3456 Page Number : C60 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

1 (¢Buvim) Dote: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
o75) o75 /
o | pEAK 74
70 v 700 T \
52 AR 51'5QMWWWWWMWW e e
359 35
175 5
3102320, 340, Z0. 2580, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 911110
Mode 126 Mode 126
Power :205 Power 205
A (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 \\ 1050
a5 a1
700 700
. / o AVG 54
e
I S A
I D
350 354
175 175
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode 126 Mode 26
Power 1205 Power 205

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

105 v\
e SN
a75) A
Mo, peaK g 74
700) M
o
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
o S o
Detector : Peak
Peak Left blank
Mode 126
700 \\
T AVG_BE 54|
52.5| e —
—
]
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
AV Detector : Peak e an
_ Left
g Mode 126

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

A (@Buvim)

Date: 2019-03.26

el (9BuVim)

Date: 20190326

Avg.

L
52 |
350
175
3102320, 2340 2360, 2360, 2400, 2420, 2a40. 24
Frequency (iHz)
ite +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak
Project +911110
Mode. 26
Power. 1205

1225 1225
1059 Ia 'ﬁ_\\ 1050]
a1 M a7
! ]
00| 00| f L
e
0 S — 0 N O N L
350 350
15| iz
02520, 0. 750, 7500, a2, 2440, 24 00 o0 S0 oo Te00 Zon 200 2600 Z700. 000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition + PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector +Peak Detector +Peak
Peak Project +911110 Project 911110
Mode 126 Mode 126
Power 1205 Power 205
) @Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.25
1225 1225
1050 r_,w 1054)
0\ |
700

VG 54
75

000 300, 1500, 1700 1%00. 2100 2300 2600. 2700, 3000

Frequency (MiHz)

ite 03CHI3-HY

Condition * AV6_54 3m HORN_9120D_1241 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Deftector +Peak
Project 11110
Mode 2
Power. 205

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@Buvim)

Date: 20190326

PEAK_BE 74
08 (\MM\»\
et )
525 e
350
175
430 2440, 2450, 2460. 70, 2430, 2490, 2
Frequency (MHz)
Site +03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project +911110
Mode 126
Power 1205

Left Blank

Avg.

A (@BuVim)

Date: 2019.03.26

<
R VG BE 54
525 T =
— |
350
175
430 2440 2050, 2460, 2470 2480, 240, 250
Froquency (ie)
ite +03CHI3HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto
Detector +Peak
Project +911110
Mode 126
Power 1205

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

1 (¢Buvim) Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
‘MM‘M“\& 1050
a7 a1
N«\N\ PEAK_BE 74 PEAK 74]
700 700
M““‘w
525 SRR S 525 e
35 35
175 5
1460 2463.2465.2467 24692471 455.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode s27 Mode s27
Power :16 Power 16
A (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1050
a5 a1
700 700
v BE b AVG 54
525 525 M_,___,———/«/ | —
R O A
3s.f 354
175 1
1460 2463.2465.24672469. 2471, 469.0491.2453 24952497, 2 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
+03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project +911110 Project 911110
Mode s27 Mode s27
Power :16 Power 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

1 (¢Buvim) Date: 2019.03.26 el (@Buvim) Date: 2019.03.25
1225 1225
m5nw\ 1050
a7 = a1
M pEAK BE 74 pEAK 74
700 = 700
: J
525 s o] 525 S G |
359 35
175 5
1460 2463.2465.2467 24692471 455.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 1110
Mode s27 Mode s27
Power :16 Power 16
A (¢Buvim) Date: 2019.03.26 evel (@Buvim) Date: 2019.03.26
1225 1225
1050 1050
U N
a5 a1
700 700
™~ v BE b AVG 54
525 Tt = 525 > =
1 L1 L
350 s
175 1
1460 2463.2465.24672469. 2471, 469.24912493.2495.2457. 2 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project +911110 Project 911110
Mode s27 Mode 27
Power :16 Power 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2019.03.27 1 080 Date: 20190327
1225 1225
1
1059 [M‘ 105.)
a1 o5
! pEA 74
700) 70| I
L I B SN
B ——— -
350 350
15| 175
510 2320 7300 7360, 00, 200, 2415 00 300 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI3-HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +911110 Project 1911110
Mode :28 Mode 28
Power. :16 Power 116
) @Buvim) Date: 2019.03.27 o 0B Date: 20190327
1225 1225
1059 105.)
a7 #75)
700) 700
52 @ S A6 54
350 e —
15| 75|
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI3-HY 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AVG_54 3m HORN_91200_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
Avg . Project 911110 Project 911110
Mode :28 Mode. 28
Power. 16 Power 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Vertical

Fundamental

1 (¢Buvim) Date: 2019.03.27 el (@Buvim) Date: 2019.03.27
1225 1225
1050 e 1050
a7 a1
pEAK 74
700 700
1 I
5244 L e et I B L e
359 35
175 5
310 2520, 740, 2360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 911110
Mode :28 Mode 28
Power :16 Power 16
1 (¢Buvim) Date: 2019.03.27 evel (@Buvim) Date: 2019.03.27
1225 1225
1050 1050
7
a5 a1
700 700
AVG 54
52 525 ]
0 A AR FUR N AU S
350 354
175 1
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project +911110 Project 911110
Mode :28 Mode 28
Power :16 Power 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C68 of C175



seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

) @B Date: 2019.03.27 el (@Buvim) Date: 2019.03.27
1225 1225
a7 ,,,M a7
pEAK 74
700 M/v"' 700 ] \
1
e X e ————
359 35
175 5
3102320, 340, Z0. 2580, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 11110
Mode 129 Mode :29
Power :20 Power 20
) @Buvim) Date: 2019.03.27 evel (@Buvim) Date: 2019.03.27
1225 1225
1050 1050
a5 ﬁ a1
P
704 / 704
~ AVG 54
52 i ] =
S U A
350
175 175
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
$03CHI3-HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode ) Mode 29
Power :20 Power 20

TEL : 886-3-327-3456 Page Number : C69 of C175
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

2 Horizontal Fundamental
I
105.0/ N\
7.5/ W’\“’w.‘.
Ve, pea o 74
700 e —
A g ]
525 e
R
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
RO T00D 000Kz VOWES000 C00KH SWT A0
Detector : Peak
Peak oot Left blank
Mode 129

T Ave_Be 54

~ |

430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
ite +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120b_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

Detector : Peak
Avg. e 2o Left blank
Power 120

TEL : 886-3-327-3456 Page Number : C70 of C175
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

1 (¢Buvim) Date: 2019.03.27 el (@Buvim) Date: 2019.03.27
1225 1225
1050 ’m“*\ 1050
a7 k a1
pEAK 74
00| 00| } \‘
e
529 ot L T
359 35
175 5
3102320, 340, Z0. 2580, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 11110
Mode ) Mode :29
Power :20 Power 20
A (¢Buvim) Date: 2019.03.27 evel (@Buvim) Date: 2019.03.27
1225 1225
1050 — 1050
700 700
. / 52 AVG 54
o
S A SRR AN o |V E——
350 s
175 1
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
+03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode ) Mode 29
Power :20 Power 20

TEL : 886-3-327-3456 Page Number : C71 of C175
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2019-03.27

——
700) N,
T
52.5( e
w4
s
L T3
e
sie JoscHisHY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

Left Blank
Mode 129
S

3
a5 \

_—

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

Avg. Left Blan

Mode 129
Power 120

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR911110C

1 (¢Buvim) Date: 2019.03.27 el (@Buvim) Date: 2019.03.27
1225 1225
|o5nm“‘~’ﬁ/\ 1050
87.5| \\\"N 875
e, pEAK BE 74 pEAK 74
700 Y 700
MmN
VA
525 R 525 B
359 35
175 5
1460 2463.2465.2467 24692471 455.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 911110
Mode 130 Mode 130
Power :155 Power 155
A (¢Buvim) Date: 2019.03.27 evel (@Buvim) Date: 2019.03.27
1225 1225
wsvﬂ_/xﬁ 1050
a5 a1
700 700
g o ! o st
525 .y
350
175 1
1460 2463.2465.24672469. 2471, 469.24912493.2495.2457. 2 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project +911110 Project 911110
Mode 130 Mode 20
Power 1155 Power 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

1 (¢Buvim) Date: 2019.03.27 el (@Buvim) Date: 2019.03.27
1225 1225
10501 1050
a7 V‘\\M a1
N pEAK BE 74 pEAK 74
700 WN 700 lj
525 i Y S ) T S 525 o e
359 35
175 5
1460 2463.2465.2467 24692471 459.2491 249324952497, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 911110
Mode 130 Mode 130
Power :155 Power 155
A (¢Buvim) Date: 2019.03.27 evel (@Buvim) Date: 2019.03.27
1225 1225
1050 1050
g kﬁ\ org
700 e 700
e \\ v BE b AVG 54
-
[
350
175 1
1460 2463.2465.24672469. 2471, 400.2491 249324952497, 2 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode 130 Mode 20
Power 1155 Power 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Horizontal

Fundamental

) (@Buvim) Date: 2019.03.27 1 080 Date: 20190327
1225 1225
1
1059 = 105.)
e~y
a1 A o5 1
\ | PEAK 74
700 = 7o / \
o O T —— | i
350 350
15| 175
5102320, =Ty 7360 7300, 7400 720 2440, 24 00 300 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI3-HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +911110 Project 1911110
Mode 131 Mode 1
Power. 145 Power 1145
) @Buvim) Date: 2019.03.27 o 0B Date: 20190327
1225 1225
1059 105.) |
s ’V\\ g
700 / \ 700| t
J - \
o o | A6 54
1l L [ ’ I
350 350]
15| 75|
5102320, 740 7560 7360 700 20 240 28 00 300 500 1706 1900 700 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI3-HY 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AVG_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3 000KHzZ SWT:Auto
Derector +Peak Detector Peak
Avg . Project 911110 Project 911110
Mode 131 Mode. 31
Power. :145 Power 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

2 Horizontal Fundamental

A (@Buvim) Date: 20190327

4\

R
g ,

525 e i
e W mW me w7
Taenc

e sy
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
- RBWHO00000kHz VOW-5000000KHz SWT Ao
Detector :Peak
Peak pojectoiili0 Left Blan
Mode 231
Per 3
700 \\
\/w\”"w AVG_BE_54]

525 \\—~~«~‘ ==

" T s e

Taaerc i

e oscrzHy
(Condition 2 AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector : Peak
Avg. e 2o Left Blank

TEL : 886-3-327-3456 Page Number : C76 of C175
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

2 Vertical Fundamental

1 (¢Buvim) Date: 2019.03.27 el (@Buvim) Date: 2019.03.27
1225 1225
1050 1050 A
Py S |
a7 a1
700 700
= I
P
Mt sesesio
525 i s i | 525
359 35
175 5
3102320, 340, Z0. 2580, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 91110
Mode 131 Mode 131
Power :145 Power 145
A (¢Buvim) Date: 2019.03.27 evel (@Buvim) Date: 2019.03.27
1225 1225
1050 1050 -
a5 )/V’\\ a1
700 \ 700
. / - . \
o
350 354
175 1
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
+03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode 131 Mode a1
Power :145 Power 145

TEL : 886-3-327-3456 Page Number : C77 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Vertical

Fundamental

A (@Buvim)

Date: 2019-03.27

T

N

Mg,
W"“*wm,...w

PEAK_BE 74

B e
ecnc i
sre a0y
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
L TO00 0006z VW S00000KHz SWTA:
Detector :Peak
Peak et osiiiio Left blan
Mode 231
e t4s
525 ‘“\\\
. T e e
Fenc i
e oy
(Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
RBVE030 00 VW3 00001 SW At
Detector :Peak
Avg. ot ot Left blan
Mode 231
e 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911110C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Horizontal

Fundamental

A (@Buvim)

Date: 2019.03.27 el (@Buvim) Date: 2019.03.27
1225 1225
1050 1050
[,,-‘.—« fas
a7 f a1
pEAK 74
700 700 7
i S
O~ ==y 525 L mfescataiidl
359 35
175 5
3102320, 340, Z0. 2580, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project +911110 Project 91110
Mode 132 Mode :32
Power :145 Power 145
A (¢Buvim) Date: 2019.03.27 evel (@Buvim) Date: 2019.03.27
1225 1225
1050 1050
a5 a1 |
700 700 J
//’"‘ - AVG 54
52
U SV NSO AU v |
350
175 1
3102320, 240, 260, 20, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
ite +03CHI3HY 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector +Peak
AVg . Project +911110 Project 911110
Mode 132 Mode 2
Power 145 Power 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

2 Horizontal Fundamental

A (@Buvim) Date: 20190327

e Bl =y

a75]
PEAK_BE 74
700)

i e

430 2440, 250, 2460, 70 2850, 2490, E
Frequency (MH2)

site $03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak e 2o Left blank

A (@BuVim) Date: 2019.03.27

70.0 \\I‘
B =S
(Condition 2 AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector : Peak
Avg. e 2o Left blank

TEL : 886-3-327-3456 Page Number : C80 of C175
FAX : 886-3-328-4978



seonron tas.  FCC RADIO TEST REPORT Report No. : FR911110C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

2 Vertical Fundamental

) @B Date: 2019.03.28 el (@Buvim) Date: 2019.03.28
1225 1225
1050 1054
a1 a7
pEAK 74
700) 704
; \
525 = - 525) SRS et i |
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